7765

PARTS LIST

MODELS: 56514925 (VD Gas), 56514926 (vD LP), 56514927 (VD Diesel)
56514928 (MD Gas), 56514929 (MD LP GM3.0L), 56514930 (MD Diesel $4Q2)

56514931 (VD LP)

@ c 5/09 revised 6/09 FORM NO. 56042525



I 7/BLE OF CONTENTS

2

7765

09-5

FORM NO. 56042525

DESCRIPTION

Main Frame - Variable DUMP........ccooiiieiniiinricceeesssese s ssssesssssnsnes -
Main Frame - Manual DUMP........coooeceieeeseesneeenens

Main Broom ASSEMDIY.........cocueiieriririririricncereee e

Main Broom Lift LINKAge........c.ceevrieiriieieieicsicseie e

Side Broom - Variable DUMP .........coveerieeiecceeeeessnieis

Broom and Brush Chamber Door
Hopper System - Manual DUMP .......c.cccccvieiinieieceesse e
Hopper System - Variable DUMP ..o
Hopper System (Filter and IMPEIIEN)...........cvreirireieee s ssenens
Hopper System (Valve, Dump Linkage)
Scrub Deck and Brushes............ccviueiciiieieiieeieeeeeseisnissiesens

Rear and Side SQUEEJEES .......c.cureeirerreeieeee e

SQUEETGEE Lift ...t s

SWiING SQUEEJEE SUPPOIT........cvrvrrmrircercririeiereeee e

SOIULON TANK ...

Solution Feed LiNKage..........ccvveuriieiinicsie s .
RECOVETY TaANK......cucviiiiiic e
Recovery Tank Lid (Before January 2009)
Recovery Tank Lid (After December 2008)
Vacuum Motor & FIoat ..o
Front Wheel and BraKe ..........cccriricceeee et
BraKe LINKAGE ....vevveiieieieicieie e e
REAMWREE ... .
Forward/Reverse Control = GM 3.0........ccovrirenininenrnnenenneenereceneens
Forward/Reverse Control — GM 3.0 - Foot Pedal AsSy..........ccccccuvuenee.
Forward/Reverse Control — Mitsubishi Diesel ............cccvvrninininiennnn.
Operator COmpartMENt ...........cccceveuvieiriercsie e
Hydraulic Hose System - Variable DUMP .......ccccovievinicniceecsinns
Suction & Return Hoses - Variable DUMP .......cccccoeevvnniecsns .
Hydraulic Hose System - Manual DUMP..........ccoeruriririnenineeeesceesessseseesesssssesssssssssesssssens
Suction & Return Hoses - Manual DUMP...........cccoiviieiieiinie e
Main Broom Motor and Fittings ...

Side Broom Motor and FittingsS ...........eeereeeeineninireeesesceceeeneeenees

Scrub Motors and Fitings .........ccveevveeicnieeeccsesee s

Squeegee, Scrub Deck Cylinders & Fittings
Power Steering, Hopper Dump, Hopper Lift Cylinders & Fittings
Rear Wheel Motor and Fittings..........cccoerviennnieinnsieesscessceis

Hydraulic Reservoir, Filter & Fittings ..........ccccoereviveiieseeens

Drive PUMP aNnd FIINGS ....ccvuevieeieeeercee ettt s
Vacuum Motor @nd FItliNGS........verrierrieirsess et
Dust Control Impeller and Fittings ...........ccocueveeevireeiieeieieens

Power Steering Unit and FittingS .........ccoveverereinereeiree e

Main Control Valve and Fittings............cccveererieviecinicsieeesesieennns

Return Manifold and Fittings - Variable Dump
Return Manifold and Fittings - Manual Dump.........cccccevnninencrnceneen.

Cylinder Control Valve and Fittings ..........ccccoveerienieneescecsiessies

Auxiliary Pump and Fittings - Gas ........ccocvvveerivnieieieieseeiseisnenees

Auxiliary Pump and Fittings — DIESEI.........c.vruriirirircrccneene et
BaLEEIY .. e
ENGINE COVET ..ot .

FUEBI TaNK = GAS ....voeeeceerceciner et ssesessesssesessesssssessessessessnens

GM 3.0 Liter Gas Engine (Air Filtration System) ........c..cccouvevieireninnnes

GM 3.0 Liter LP Engine (Air Filtration System)..........ccccovvvivrvininnnn.

GM 3.0 Liter Engine - Gas & LP (Supports, Brackets) ............c..ccoovvunn.

GM 3.0 Liter Engine - Gas & LP (Exhaust System)..........ccccoveverrininnnnes

GM 3.0 Liter Engine - Gas & LP (Fan, Radiator Hoses)
Fuel Tank ASSEMDIY = LP ..o
Mitsubishi S4Q2 Diesel Engine (Fan, Exhaust, Hoses)
Mitsubishi S4Q2 Diesel Engine (Supports, Throttle) ...........ccccovvverrienen.

Mitsubishi S4Q2 Diesel Engine (Fuel System)...........ccocvvverieenerneinns

Mitsubishi S4Q2 Diesel Engine (Air Filtration SyStem)..........ccccveeureeinrereeieeisseecens
FUBE TANK = DIESEL.......ceerieececeire ettt

—— e~ —




09-5 | TABLE OF CONTENTS (con't) I

7765 3

DESCRIPTION Page
RAIGOr ASSEMDIY .......oucvieieieeicie ettt 118-119
DBCAIS ... .. 120-121
Steering and INStrument Panel............coceeciieieeceeeeeeee s .. 1224123
Instrument Panel Connections............. .. 124-125
SPAIE PAMS ..ottt ... 126-128
Engine Service Parts - Mitsubishi S4Q2 Diesel

Engine Service Parts - GM 3.0 GaS/LP.........ccovrinininirrnniseseseseeses e
Machine Harness Routing Diagram (Gas/LP/Diesel)
Hydraulics Schematic - Variable DUMP .........ccocveuieiieceeceeees

Hydraulics Schematic - Manual DUMP .......ccceeriecrceeecseesees

Electrical Schematic (Gas/LP/DIESEI).........coveeerereeereeeeeieieeeieieeeeeenseresnes

OPHIONS .. e

Overhead GUArd OPLON ........ccceveiicescee e

Side Broom Option - Manual DUMP ........cccueveieeieiee e

BroOm OPHONS .......cviviiieiieieeeee s

Back-Up AlArm OPON ........ccvriiceesece et
0016300 oI
Lights & Turn Signals OPtion..........cceeeeeeiieieiieeceeeeeeseen s

Warning Lights w/o Overhead Guard Option...........ccoceneerirneeineneniencieieenas

Warning Lights for Overhead Guard Option ............cccovreerereinseneeineneeinenens

Curb Light OPtioN .....c..couevreeieicircieceeee e

Fire Extinguisher OptioN ..o

Debris Basket Option ..........cccceiieiiiieeiececsee et

Suspension Seat Option
Seat Belt Option...................
ESP Option (Detergent & Solution Tank)..........ccoeevereeireneeineneeenseenesneeneens

ESP Option (Recovery Tank & Detergent PUMP).........covvveeiveneeieneneniennen.

ESP Option (Instrument Panel) ..o
ESP OptiON (WIFNG) ..o ceveeecereereecineereeneeseeneesee e sesseessssessesses s esssssssssssssssssssssnssssssens

THTE OPHONS ...t
Vacuum Wand Option...........ccccieiiiceecs e

Wet Sweep Bypass OptioN.........cceeereeieiee e ssesseees

Auxiliary LP Tank OPtON ..o

Dual Feed LP Tanks Option.........cccciceiicessicessese e

Solution Off in Neutral Option

Stainless Steel Variable Dump Hopper Option
Stainless Steel Manual Dump Hopper Option..........cccocevvccevcccececcee e

Extended BUMPETS OPHON .......cocuieiieeiceie ettt
Wrap-Around BUMPErs OPLON ........c..eviieireiiieieiseecss st
High Torque Drive Wheel Motor Option...........cccoereinernenieneeseseeseiees

Hopper High Temperature Shutdown Option...........cccoevrerneninenenieneen.

Clogged Filter INdicator Option............ccueeecrreeiereeeeesssescsssesseneens

125 Gallon Solution & Recovery Tanks Option
Power Spray Wand Option ... seseeesssesesses

Timed Filter Shaker OPtion.........c.cceeeiereeieeeeeee e

Broom Selector GUIE .........c.ocuriiericirirrcieeeesee et
BruSh SEIECIOr GUIAE ......eueuereceeecee et

WHEN ORDERING PARTS
*  Use the numbers from the “Ref. No.” columns in this parts list.
*  Specify the model and serial number of the machine.
* Use the space below to record the model and serial number for future reference.
Model Serial No.

FORM NO. 56042525




09-5

MAIN FRAME - VARIABLE DUMP

7765

71080/1-06

FORM NO. 56042525




09-5 MAIN FRAME - VARIABLE DUMP
7765

ltem Ref.No. Qty Description MAIN FRAME - VARIABLE DUMP

1 56514812 1 Main Frame
2 56514813 1 Cover, LH Support Wing
3 56514814 1 Cover, RH Support Wing
4 2-00-00409 8 Flat Washer, .687 x .344 x .062
5 2-00-00530 8 Lock Washer, 5/16 Med HS
6 2-00-00208 4 Screw, 5/16-18 x 3/4 HHC
7 2-00-00225 4 Screw, 5/16-18 x 1.50 Lg HHC
8 7-75-01167 1 Spacer
9 7-81-00189 1 Support, Safety Arm (Right)
10 2-00-05807 2 Washer, 3/4 Spring
1" 2-00-05255 1 Nut
12 2-00-02369 1 Nut, 3/8-16 Hex Jam
13 2-00-05187 1 Carriage Bolt, 3/8-16 x 1.0
14 56514815 1 Cover, Steering Gear Assy.
15 2-00-05261 4 Insert, 1/4-20 Threaded
16 2-00-03702 4 Flat Washer, .562 x .265 x .062
17 2-00-00518 4 Lock Washer, 1/4 Helical Spring
18 2-00-00221 4 Bolt, 1/4-20 x 3/4 Fin. Hex Head
19 7-21-04031 9 Edging, Brush Drive Support
20 2-00-04721 1 Rubber Grommet

FORM NO. 56042525




09-5

MAIN FRAME - MANUAL DUMP

7765

DIESEL

DIESEL

©
<
-
=
=
o]
o
=2
~

FORM NO. 56042525




09-5 MAIN FRAME - MANUAL DUMP
7765

ltem  Ref.No. Qty Description MAIN FRAME - MANUAL DUMP

56514840
56514815

1 1 Main Frame

2 1 Cover, Steering Gear Assy.

3 2-00-05261 4 Insert, 1/4-20 Threaded

4 2-00-03702 4 Flat Washer, .562 x .265 x .062
5 2-00-00518 4 Lock Washer, 1/4 Helical Spring
6  2-00-00221 4 Bolt, 1/4-20 x 3/4 Fin. Hex Head
7 7-21-04031 9 Edging, Brush Drive Support

8 2-00-04721 1 Rubber Grommet

FORM NO. 56042525




I VAN BROOM ASSEMBLY
8 7765

09-5

SEE BROOM
LIFT LINKAGE

P4738/9606

FORM NO. 56042525




09-5 MAIN BROOM ASSEMBLY
7765

ltem  Ref.No. Qty Description MAIN BROOM ASSEMBLY
1 0882-040 1 Hydraulic Motor, Broom Drive
2 2-00-03838 1 Key, 1/4 x 1.0 (#15) W
3 8-16-00041 1 Arm, Drive Broom
4 2-00-02310 6 Lock Washer, 3/8 Helical Spring
5 2-00-00232 6 Screw, 3/8-14 x 3/4 HHC
6  8-33-09046-1 1 Hub, Broom Driver
7 8-58-05160 1 Plate, Hub Locking
8 2-00-00518 7 Lock Washer, 1/4 Helical Spring
9 2-00-03039 3 Screw, 1/4-20 x .625 HSHC
0 See Broom Options

11 2-00-00522 1 Lock Washer, 3/4 Helical Spring
12 Intentionally Omitted

13 2-00-04889 1 Bearing

14 2-00-04886 2 Screw, 3/8-16 x 1/2 HSHC

15 8-33-09090 1 [dler
16 8-16-00039 1 Arm, Idler
17 56514825 2 Pivot Collar (Weldment)
18 2-00-04943 2 Spring Pin, 3/8 x 1.50
19  2-00-00221 8 Screw, 1/4-20 x 3/4 HHC
20 7-16-07274 2 Gasket, Cover Plate
21 7-29-00148 3 Gasket, Broom Arm
22 7-70-05137 1 Shaft
23 7-55-08119 2 Lift Pin (with Cotter Pin)
24 7-03-04151 1 RH Arm Assembly
7-03-04152 1 LH Arm Assembly
25 56514827 2 End Clamp
26 2-00-02587 4 Screw, 1/4-20 x 1.25 HHC
27 2-00-00586 4 Nut, 5/16-18 x .500 x .187 Hex Jam
28 2-00-00530 4 Lock Washer, 5/16 Helical Spring
29  2-00-05103 4 Flat Washer, SS, .750 x .343 x .050
30 2-00-03997 2 Flange Bearing, 3.75 x 1.00
31 2-00-00196 4 Carriage Bolt, 5/16-18 x 1.0
32 56514826 1 Shaft, Broom Chamber (Weldment)
33 8-55-08098 4 Dowel Pin
34 2-00-04887 1 Screw, 3/4-10 x 1.25 HHC
35  2-00-04890 1 Retaining Ring, 3.341 Int.

36 2-00-02558 2 Lubrication Fitting, 45° 1/8 NPT
37 8-75-01157 Flat Washer, 3/4
38 2-00-00432 4 Screw, 1/4-20 x 112

—_

FORM NO. 56042525




I VAN BROOM LIFT LINKAGE

10 7765

09-5

FORM NO. 56042525




09-5 MAIN BROOM LIFT LINKAGE
7765

ltem  Ref.No. Qty Description MAIN BROOM LIFT LINKAGE

1 8-39-00003 2 Knob
2 7-41-05082 1 Lever, Main Broom
3 7-66-00142 1 Adjusting Rod
4 2-00-00207 1 Screw, 5/16-18 x 1.25
5 7-09-01057 2 Spacer
6 2-00-01255 2 Screw, 5/16-18 x .875 HHC
7 56514828 1 Crank
8 2-00-02369 2 Nut, 3/8-16 x .562 x .218 Hex Jam
9 7-08-00493 1 Bracket, Broom Lever
10 2-00-00530 2 Lock Washer, Helical Spring 5/16 Med
11 2-00-00208 1 Screw, 5/16-18 x 3/4 HHC
12 2-00-00585 1 Nut, 5/16-18 x .500 x .265 Hex
13 7-89-06700 1 Bracket, Hopper Valve
14 2-00-02589 2 Screw, 1/4-20 x 2.0 HHC NOTE 1
15 2-00-00518 2 Lock Washer, 1/4 Helical Spring NOTE 1

16 2-00-00594
17 7-42-05086
18 2-00-03589
19 7-15-01022
20 2-00-04936

Nut, 1/4-20 x .437 x .218 Hex NOTE 1
Broom Lift Link

Setscrew Collar, 1.00 x .500 x .437
Setscrew Collar, .750 x .378 x .375
Nut, 1/2-13 Fiber Insert Hex

—_ A a AN

21 2-00-00566 1 Lubrication Fitting, Straight 1/8 NPT
22 7-21-04030 1 Edging
23 2-00-05059 2 Screw, 1/2-13 x 3.75 HHC

NOTE 1: These items are only used on Variable Dump models.

FORM NO. 56042525




I s/DE BROOM - VARIABLE DUMP

09-5

12 7765

P5149/9609

FORM NO. 56042525




09-5 SIDE BROOM - VARIABLE DUMP
7765

ltem Ref.No. Qty Description SIDE BROOM (VARIABLE DUMP)

1 8-08-03107 1 Side Broom
2 0885-061 1 Hydraulic Broom Drive Motor
3 2-00-00585 3 Nut, Hex 5/16 - 18 x .500 x .265
4 2-00-00530 3 Lock Washer, Helical Spring 5/16 Med
5 2-00-00409 2 Washer, Flat 5/16
6 2-00-01676 1 Flat Washer, 1.063 x .266 x .063
7 2-00-00518 5 Lock Washer, Helical Spring 1/4 Med
8 2-00-05976 1 Screw, 1/4 - 28 x 1.50 HHC
9 2-00-00221 2 Screw, 1/4-20 x .75
10 2-00-00232 1 Screw, 3/8 - 16 x .750 HHC
11 8-15-01003 1 Setscrew Collar, 1.250 x .750 x .562
12 2-00-04210 2 Clamp
13 2-00-00049 3 Screw, #10 - 24 x .500 RHM
14 2-00-00605 3 Nut, Hex MS #10-24 x .375 x .12
15 2-00-00512 3 Lock Washer, #10 Int.
16 7-25-06038 1 Flange
17 2-00-00218 3 Screw, 5/16 - 18 x 2.000 HHC
NS 0880-293 1 Seal Kit- 0885-061 (Up to Serial No. 750056)
NS 0780-144 1 Seal Kit- 0885-061 (Serial No. 750056 & Above)
18 7-08-00841 1 Bracket, Side Broom
19 7-79-00092 1 Strap
20 56514783 1 Side Broom Arm Weldment
21 7-09-01134 1 Bushing
22 7-10-00029 1 Cable
23 8-21-04030 1 Edging
24 2-00-02310 1 Lock Washer, Helical Spring 3/8 Med
25 2-00-03702 1 Washer, Flat .625 x .281 x .063
26 2-00-00641 1 Nut, 1/4-20 Hex Fiber Lock
27 2-00-02303 2 Lock Washer, 5/16 Int. Tooth
28 2-00-00585 2 Nut, Hex 5/16-18
29 2-00-03569 2 Carriage Bolt, 5/16-18
30 2-00-05350 3 Screw, 1/4-28 x .63

31 2-00-03979
32 2-00-03808
33 2-00-00594
34 2-00-04603
35  2-00-04378

Washer, 1.00 x .391 x .06
Washer, 1.50 x .750 x .06
Nut, Hex MS 1/4-20 x .125
Clamp

Clamp

_ A a aa

FORM NO. 56042525




I  BROOM & BRUSH CHAMBER DOOR

14 7765

09-5

71014/1-06

FORM NO. 56042525




09-5

BROOM & BRUSH CHAMBER DOOR

7765
Iltem Ref.No. Qty Description BROOM & BRUSH CHAMBER DOOR
1 56514779 1 Door, Left Hand Broom Chamber
2 56514780 1 Door, Right Hand Broom Chamber
3 7-25-08033 2 Flap, Broom Chamber Door
4 56514781 2 Strap, Door Flap
5 56514782 4 Strap, Broom Chamber
6 7-25-08034 2 Flap, Broom Chamber
7 7-79-00054 1 Strap, Broom Chamber Flap
8 7-25-08032 1 Flap, Broom Chamber
9 7-08-00487 1 Bracket, Flap (Weldment)
10 7-29-00147 1 Gasket
11 2-00-00221 25 Screw, 1/4-20 x 3/4 HHC
12 3-73-01020 2 Gasket (36”)
13 2-00-00518 33 Lock Washer, 1/4 Helical Spring
14 7-41-00065 2 Latch, Flush Mount
15 2-00-00501 8 Lock Washer, 1/4
16 2-00-00589 8 Nut, 1/4-20 Hex
17 2-00-04880 8 Screw, 1/4-20 x 3/4 BHS
18 2-00-00407 8 Flat Washer, .687 x .343 x .062
19 2-00-04190 8 Carriage Bolt, 1/4-20 x .63
20 2-00-01490 13 Screw, 1/4-20 x .875 HHC
21 7-25-08036 1 Flap, Front Broom Chamber

FORM NO. 56042525




09-5

HOPPER SYSTEM - MANUAL DUMP

7765

16

C-0355/9606

FORM NO. 56042525




09-5 HOPPER SYSTEM - MANUAL DUMP
7765

ltem  Ref.No. Qty Description HOPPER SYSTEM (MANUAL DUMP)

1 7-79-00091 4 Hopper Flap Strap
2 2-00-00205 15 Screw, 1/4-20 x 1.000 HHC
3 7-13-07169 4 Hopper Flap Clamp
4 7-25-08050 4 Hopper Flap
5 7-30-08013 2 Cable Guide
6 7-10-00027 1 Hopper Lift Cable
7 7-08-00860 1 Pulley Mounting Bracket
8 7-13-07170 4 Cable Retainer Clip
9 7-60-00160 4 Cable Pulley
10 7-41-00029 1 Hopper Latch
11 56514840 1 Main Frame
12 8-76-00045 1 Spring
13 7-25-08051 1 Baffle Flap
14 56514845 1 Baffle Clamp
15 7-08-00861 2 Hopper Pivot Plate
16 56514847 1 Hopper
17 2-00-03589 1 Collar
18 7-31-06073 1 Hopper Dump Handle
19 56514843 1 Right Hand Cover
20 56514844 1 Center Cover

21 56514848 1 Left Hand Cover

22 2-00-00518 17 Lock Washer, 1/4 Helical Spring
23 2-00-00594 19 Nut, Hex 1/4-20

24 2-00-01255 11 Screw, 5/16-18 x .875 HHC

25 2-00-00530 11 Lock Washer, 5/16 Helical Spring

26 2-00-00209 8 Screw, 3/8-16 x 1.250 HHC

27 2-00-00402 10 Flat Washer, 3/8 Bs

28 2-00-02310 8 Lock Washer, 3/8 Helical Spring
29 2-00-02360 14 Nut, Hex 3/8-16

30 2-00-02711 1 Screw, 3/8-16 x2.750 HHM

31 2-00-00240
32 2-00-02312
33 7-41-00031
34 2-00-00235
35  2-00-00409

Screw, 1/2-13 x 1.250 HHC
Lock Washer, 1/2 Helical Spring
Handle Latch

Screw, 3/8-16 x 1.750 HHC
Flat Washer, 5/16 BS

©® = s

36 2-00-00585
37 7-25-08052
38 56514849

39  2-00-00198
40  2-00-00641
41 2-00-00405

Nut, Hex 5/16-18

Lower Baffle Flap

Lower Baffle Clamp
Carriage Bolt, 1/4-20 x 2.000
Nut, Fiber Lock 1/4-20

Flat Washer 1/2 B.S

i O 2o

FORM NO. 56042525




I HOPPER SYSTEM - VARIABLE DUMP 09-5

18 7765

TORQUE 10— B e
192 in-Ibs @)\ \

NOTE: L
POSITION 457 BULKHEAD FiTTINGS (ITEM 47)
SO THAT 45° END POINTS UPWARD.

ADJUST BRACKETS SO
DOOR CYLINDER TRAVELS
FULL STROKE TO OPEN
AND CLOSE

A =N //// (6
L T
/ NG F

e
0
L
LOCTITE
SETSCREW  /

WIRE ==
HARMESS |
134 - ¢ \

13- 80

46C 464 46 §

¢ GROUND N
o FRAMF_‘A\\\\Eiég#
™

Lo

SWITCH MOUNT NG - 78\
HOTE : &
ADJUST AGAINST CYLINDER
i Ve
HARNESS OPEN (R CLOSED DOOR

136 - N0

N A
/}\ DUMP DOOR

SWITCH MOUNTING

KOTE:  ADJUST TO ACTIVATE
WITH FULLY OPEN DOOR

FORM NO. 56042525




09-5 HOPPER SYSTEM - VARIABLE DUMP

7765
ltem  Ref.No. Qty Description HOPPER SYSTEM (VARIABLE DUMP)
1 56514763 1 Hopper
2 56514764 1 Bracket, Impellor Mounting and Guard
3 0882-041 1 Vac Fan Motor
4 8-23-00012 1 Impellor
5 7-17-05013  Ref. Cylinder
6 7-55-08117 3 Pin
7 8-15-01003 6 Collar
8 7-17-05020 Ref. Cylinder
9 8-14-01010 1 Rod End
10 7-55-08127 1 Rod
1 7-29-00233 2 Gasket, Dump Door
13 56514897 1 Clamp, Hopper Flap
14 7-25-08068 1 Flap, Hopper
15 56514765 1 Dump Door, Hopper
16 2-00-00641 31 Nut, 1/4-20 Insert Fiber
17 7-55-08121 1 Pin
18 7-68-05019 1 Seal, Outer Door
19 56514896 1 Strap, Inner Seal
20 56514895 1 Strap, Outer Seal
21 7-68-05014 2 Seal, Door Side
22 56514894 2 Clamp, Door Side Seal
24 7-68-05018 1 Seal, Dump Door
41 2-00-00776 2 Cotter Pin
42 2-00-02558 1 Lube Fitting
43 2-00-04378 1 Clamp
44 2-00-00566 4 Lube Fitting
50 8-82-00058 2 Switch
54 2-00-00594 6 Nut, Hex 1/4-20 x .437 x .218
55 7-21-04041 1 Edging, Hopper
56 2-00-02227 1 Key
57 2-00-04603 2 Clamp
58 56514777 1 Bracket, Safety Arm Stop
59 2-00-05382 2 Hole Plug
60 2-00-03702 17 Washer, .625 x .281 x .063
61 2-00-00221 33 Screw, 1/4-20 x .750 HHC
65 2-00-00518 16 Lock Washer, Helical Spring
66 2-00-03575 12 Carriage Bolt, 1/4-20 x .750
70 2-00-00585 4 Hex Nut, .13-18 Finished
71 2-00-00530 8 Lock Washer, 5/16 Med.
72 2-00-00409 8 Flat Washer, .688 x .344 x .063
73 2-00-00208 4 Screw, .313-18 x .75 HHC
74 2-00-02655 4 Screw, .313-18 x 4.50 HHC
75 2-00-00402 2 Flat Washer, .750 x .391 x .093
76 2-00-03412 1 Lock Nut, .38-24 (1-piece)
77 2-00-00484 1 Spacer, .625 x .375 x .047
78 2-00-01372 4 Nut, 8-32 Fiber Insert
79 2-00-00498 5 Lock Washer
80 2-00-00090 4 Screw, 8-32 x 1.50 PH RHM
81 2-00-00432 2 Flat Washer, 1.125 x .766 x .063
82 2-00-03170 2 Spacer, .75-1.50 x .125
83 2-00-04841 2 Nut, .75-16 Slotted Hex
84 2-00-05277 2 Screw, .50-13 x .75 HSHC
85 2-00-00460 4 Flat Washer, .438 x .192 x .031

FORM NO. 56042525




I HOPPER SYSTEM (FILTER & IMPELLER) 09-5

20 7765

AN @ APPLY 609
¥ LOCTITETO
G SETSCREWS

4 PLACES

LOCTITE

WIRE
HARNESS T
FRAME

=)

\

NOTE: INSTALL STUD. ITEM 49,

38" T0.50" INTO HOPPER

PANEL LOCTITE IN PLACE
WITH 609 TYP 2-PLCS

NOTE: LOCATE ITEMS 33, 34, AND 36 SUCH THAT
THE WEIGHT CENTER LINE IS APPROX.
3.5" AWAY FROM THE PIVOT PIN, ITEM 45
WIRES OF MOTOR SHOULD FACE R.H. SIDE
OF HOPPER TOWARDS THE WIRE HARNESS.

NOTE: ASSEMBLE ITEMS 32 AND 33
BEFORE INSTALLING IN TO ITEM 30

FRANE AND SHAKER ADJUSTMENTS:

17 CLAMP FILTER FRAME (30) WITH
KNOBS (31) UNTIL GASKET 1S

COMPRESSED APPROXIMATELY

~—BRACKET
1/8" 10

" ~—HOPPER
2)  ADJUST SHAKER TO FILTER-
ADJU

® __— SEAL
ST AR
@ EVENLY FORCE FILTER SCREEN
TO CONTACT FILTER MEDIA.

ARMS (32) SUCH THAT
P5148a-ecp/1-04 NOTE: DO NOT COMPRESS FILTER
MEDIA WITH SHAKER FRAME

ASSENBLY

FORM NO. 56042525




09-5 HOPPER SYSTEM (FILTER & IMPELLER)

7765

ltem  Ref.No. Qty Description HOPPER SYSTEM (FILTER & IMPELLER)

12
16
23
25
26

27
28
29

30
31
32
33

*34
*35
*36
37
38

39
40
45
46
47

48
49
51
52
53

54
59
60
61

62
63
64
65

66
67
68
69

2-00-00491 1 Grommet

2-00-00641 6 Nut, 1/4-20 Insert Fiber
56514893 1 Air Deflector, Top
56514766 2 Rear Clamp

56514767 1 Filter Access Door

56514768 1 Bracket, Door Filter Access (RH)
56514769 1 Bracket, Door Filter Access (LH)
7-24-04046 1 Filter Panel

7-24-04046-2 POLY Filter Panel Option

56514770 1 Filter Clamp, Weldment
7-39-00027 2 Knob Assembly

56514771 1 Shaker Arm

56514772 1 Plate, Shaker Motor

0860-623 1 Motor, Shaker

56514773 1 Cover, Filter Shaker Motor

56514774 1 Weight, Filter Shaker
8-10-00036 1 Cable
8-41-00040 2 Latch
7-29-00234 1 Gasket, Hopper Access Door
7-29-00235 1 Gasket, Hopper Access Door
7-55-08146 1 Pin, Shaker Pivot
2-00-03589 4 Collar

56514872 1 Bracket

56514776 1 Bumper
7-89-07423 2 Stud

25201A 2 Knob

2-00-04345 1 Tye-Rap
8-09-01082 2 Bushing
2-00-00594 2 Nut, Hex 1/4-20 x .437 x .218

2-00-02587 2 Screw, 1/4-20 x 1.250 HHC
2-00-03702 12 Washer, .625 x .281 x .063

2-00-00221 8 Screw, 1/4-20 x .750 HHC
2-00-00240 4 Screw, 1/2-13 x 1.250 HHC
2-00-02312 6 Lock Washer, 1/2 HS Med.
2-00-04159 4 Washer, 9/16 x 1 3/8 x .109
2-00-00518 8 Lock Washer, Helical Spring
2-00-03575 12 Carriage Bolt, 1/4-20 x .750
2-00-02676 2 Screw, 1/2-13 x .75

2-00-00263 1 Setscrew, 1/4-20 x .250 HSKCP
2-00-00643 2 Nut, 3/8-16 Stop

*Contained in Kit 0880-705

FORM NO. 56042525




22

I HOPPER SYSTEM (VALVE, DUMP LINKAGE)

7765

09-5

SEE MAIN BROOM LIFT
LINKAGE FOR MOUNTING
BRACKET AND FASTENERS

18

21
20

FORM NO. 56042525

TO REAR OIL COOLER

TOP VIEW
C A
8-33-02178 Q O 8-33-02328
D B
7-33-02225 O Q 7-33-02194
7-33-02346 |—,—| |—,—| 8-33-02201

0>
@

TO UPPER PORT OF

£X
’)— HOPPER DUMP DOOR
g CYLINDER - 8-33-02328
TO REAR PORT OF
HOPPER LIFT CYLINDER - 8-33-02178
TO LOWER PORT OF
€S DUMP DOOR CYLINDER - 7-33-02194
TO FRONT PORT OF
HOPPER LIFT CYLINDER - 7-33-02225
FROM "T" PORT OF
8-33-02201

MAIN CONTROL VALVE -
7-33-02346




09-5 HOPPER SYSTEM (VALVE, DUMP LINKAGE)
7765

Iltem  Ref.No. Qty Description HOPPER SYSTEM (VALVE, DUMP LINKAGE)

1 8-88-00053 1 Hopper Control Valve
2 2-00-04917 2 ORFS Boss Reducer, 9/16-18 to 7/16-20
3 2-00-04895 2 ORFS Connector, 7/16-20 to 9/16-18
4 2-00-04926 2 ORFS 90° Elbow, 9/16-18
5 2-00-04970 2 Fitting - Straight
6 2-00-00056 2 Screw, #10-24 x .750 RHM
7 2-00-00605 2 Nut, Hex MS #10-24 x .375 x .125
8 7-41-05084 2 Lever
9 56514829 2 Link
10 2-00-00594 4 Nut, Hex 1/4-20 x .437 x .218
11 2-00-00518 4 Lock Washer, Helical Spring 1/4 Med
12 2-00-00205 4 Screw, 1/4-20 x 1.0 HHM
13 2-00-03702 4 Flat Washer, .625 x .281 x .062
14 7-31-06059 2 Handle
15 2-00-00498 2 Lock Washer, 1/4 Ext

16 7-33-02195 Ref.  Hose

17 8-33-02328 Ref.  Hose

18 7-33-02225 Ref.  Hose

19  8-33-02178 Ref.  Hose

20  8-33-02201 Ref.  Hose

21 7-33-02734 Ref.  Hose

22 2-00-00506 2 Nut 10-24

23 2-00-05982 2 Washer-Felt
24 7-76-00130 2 Spring-Conical

FORM NO. 56042525




I SCRUB DECK & BRUSHES

24 7765

09-5

To Solution
Control Valve

FORM NO. 56042525




09-5 SCRUB DECK & BRUSHES
7765

ltem  Ref.No. Qty Description SCRUB DECK & BRUSHES

1 56514805 1 53" Scrub Deck

*2 0702-069 3 Drive Brush Assembly

3 0782-111 3 Hyd. Scrub Motor

4 2-00-03407 6 Clamp-Hose

5 2-00-05662 2 Fitting, Tee

6 7-25-02053 1 90° Nipple

7 8-13-07003 2 “U” Bolt - 1/4-20

8 2-00-05686 1 Nipple

9 2-00-05681 3 Nipple

11 56449850 1 Hose-Water Feed - 12"
12 7-33-02324 3 Hose-Water Feed - 12.5”
13 2-00-00596 6 Nut, 1/2-13
14 2-00-02312 6 Washer, .50 Split
15 2-00-00518 4 Washer, Helical Spring
16 2-00-00241 6 Bolt, 1/2-13 x 1.75 LG
17 2-00-00530 3 Lockwasher, 5/16
18 2-00-05087 3 Screw, 5/16 with Nylok
19 2-00-00594 4 Nut, Finish Hex, .25-20

*0702-069 SERVICE PARTS

ltem Ref.No. Qty Description SCRUB DECK & BRUSHES

1 7-33-09013 1 Drive Hub
2 7-58-05181 1 Hub Plate
3 7-03-04070 1 Brush Drive Arm
4 7-09-01062 2 Spacer
5 7-76-00089 2 Latch Spring
6 7-41-00007 2 Brush Latch
7 2-00-04663 2 Roll Pin
8 2-00-00530 2 5/16 Lock Washer
9 2-00-00224 2 Screw
10 2-00-02587 2 Screw
11 2-00-00518 2 1/4 Lock Washer
12 2-00-03702 2 Washer

FORM NO. 56042525




I REAR & SIDE SQUEEGEES

26 7765

09-5

FORM NO. 56042525




09-5 REAR & SIDE SQUEEGEES
7765
ltem Ref.No. Qty Description REAR & SIDE SQUEEGEES
1 56514832 1 Squeegee - Weldment
2 7-20-06009 1 Duct - Squeegee Inlet
3 7-75-01164 2 Spacer - Bushing
4 7-75-01191 2 Spacer - Squeegee
5 56514860 1 Kit, Rear Skirt, Squeegee
6 Intentionally Omitted
7 7-79-00085 1 Strap - Squeegee Clamp
8 7-13-07157 2 Clamp - End Squeegee
9 7-13-07156 2 Clamp - Nut
10 7-39-00026 4 Knob - Squeegee
11 56304266 2 Caster Assembly
12 2-14-00184 2 Wheel
13 2-00-04962 2 O-Ring
14 2-00-00216 2 Screw, 3/8-16 x 2.000 HHC
15 2-00-00402 4 Flat Washer, .750 x .390 x .094
16 2-00-00615 2 Nut, Finish Hex
17 2-00-02360 2 Nut, 3/8 -16 Hex
18 2-00-05302 2 Screw, 3/8-16 x 1.25 HHC SS
19 2-00-05344 2 Bolt, Hex Tap 5/16-18 x 1.75 SS
20 2-00-05343 2 Bolt, Carriage, .38-16 x 3.50
21 56514792 1 Weldment - RH Bracket
22 56514859 1 Kit, Side Skirt, Squeegee
23 7-79-00086 2 Strap
24 7-55-08145 2 Pin - Lift
25 2-00-05320 2 Hair Pin
26 7-55-08121 2 Pin - Lock Up
28 2-00-05361 14 Washer, .563 x .281 x .063 SS
27 2-00-04690 14 Screw, 1/4-20 x 1.00 HHC SS #304
29 2-00-02312 2 Lock Washer, 1/2 HS Med.
30 2-00-04687 14 Lock Washer, Helical Spring 1/4 Med.
31 2-00-04688 14 Nut, 1/4-20 Hex
32 2-00-00598 4 Nut, .50-13 Hex
33 56514793 1 Weldment - LH Bracket

FORM NO. 56042525




I SQUEEGEE LIFT 09-5

28 7765

APPLY NEVERSEIZE

USE PRIMER "T"
& LOCTITE 609

71079/12-05

FORM NO. 56042525




09-5 SQUEEGEE LIFT

7765
ltem Ref.No. Qty Description SQUEEGEE LIFT
1 2-00-05345 1 Screw, 3/4-10 X 4.0 HHC
2 7-75-01166 1 Spacer
3 56514810 1 Bracket
4 2-00-00410 2 Flat Washer, .875 x .375 x .060
5 2-95-04182 1 Nut, 3/8-18 Hex Stop
6 2-00-00209 1 Bolt, 3/8-16 x 1.25 HHC
7 7-17-05019 1 Lift Cylinder
8 2-00-00522 1 Lock Washer, 3/4 Helical Spring
9 2-00-03293 1 Nut, 3/4-10 Fin. Hex Head
10 56514811 1 Arm, Squeegee Lift
11 7-55-08147 1 Pin Assembly
12 2-00-05320 1 Cotter Pin
13 2-00-04886 2 Set Screw, 3/8-16 x 1/2 (Allen Set)
14 2-00-04892 2 Fitting, 90° Elbow (O-Ring)
15 2-00-05356 2 Screw, 3/8-18 x 1.25 Hex Head
16 2-00-00586 2 Nut, 5/16-18 Jam
17 2-00-05103 4 Flat Washer .750 x .343 x .50
18 2-00-00644 4 Nut, 5/16-18 Fiber Insert Hex
19 7-13-05074 1 Chain, Squeegee Lift
20 56514835 1 Bracket , Squeegee Lift
21 2-00-02708 2 Screw, 5/16-18 x 1.0 HHM

FORM NO. 56042525




I s\ING SQUEEGEE SUPPORT

30 7765

09-5

FORM NO. 56042525

EVER SEIZE

(6X) APPLY LOCTITE
TO SETSCREWS

(8X) APPLY
NEVER SEIZE




09-5 SWING SQUEEGEE SUPPORT
7765

ltem Ref.No. Qty Description SWING SQUEEGEE SUPPORT

1 56514785 1 Pivot Bracket, Left

2 56514786 1 Pivot Bracket, Right

3 7-70-05174 2 Shaft

4 56514787 2 Support-Squeegee

5 8-15-01002 6 Collar, W/Setscrew

6 56514788 4 Arm-Squeegee

7 7-09-01057 8 Bushing, Brush Lift

8 56514790 2 Pin, Rear, Weldment

9 56514789 1 Weldment - Squeegee Support
10 56514791 2 Bracket, Angle
1 56304266 1 Wheel, Caster
12 2-00-00615 1 Nut, Hex, 5/8-11
13 2-00-00234 8 Screw, 3/8-16 X 1-1/2 HHC
14 2-95-04182 12 Nut, Hex, Stop, 3/8-16
15 2-00-05356 8 5/16-18 X 1.25", Hex Head Screw
16 2-00-00644 12 Nut, Hex, Insert Fiber, 5/16-18
17 2-00-00585 4 5/16-18, Hex Nut
18 2-00-00225 4 SCREW, 5/16 - 18 X 1.5 HHC
19 7-76-00114 2 Spring
20 2-00-00209 4 Bolt, Hex Head, 3/8-16 X 1 1/4 SS
21 7-33-02381 1 Hose-Vacuum - 26" NOTE 1
22 7-13-07104 4 Hose Clamp NOTE 1
23 7-33-02380 1 Hose-Vacuum - 78.5" NOTE 1
24 56109196 2 Tie, Cable Nylon 6/6
25 2-00-04937 2 Hose Tie W/ Eyelet
26 7-76-00050-1 2 Spring - Extension

NOTE 1: Part of Kit 0780-467

FORM NO. 56042525




I SOLUTION TANK 09-5

32 7765

TO SOLUTION

23 _ BRACKET
2 \
\ = ==
P4735b/11-04 1 O \ | \ N

FORM NO. 56042525




09-5 SOLUTION TANK

7765
ltem  Ref.No. Qty Description SOLUTION TANK
1 56514830 1 Solution Tank, Stainless Steel (Standard)
56514871 Solution Tank, Mild Steel (Option)
2 7-25-02046 1 Fitting, Drain
3 7-29-00100 1 Gasket, Tank Drain
4 56002884 4 Cap Screw, 5/16-18 x 1 1/4 SS
5 2-00-04691 4 Lock Washer, Helical Spring 5/16 Med SS
6 2-00-04692 4 Nut, Hex 5/16 - 18 x .50 x .265 SS
7 56514831 4 Spacer
8 2-00-01254 4 Screw, 1/2 - 13 x 1.50 HHC
9 2-00-02371 4 Nut, 1/2-13 Hex Jam
10 2-00-02312 4 Lock Washer, Helical Spring 1/2 Med
11 2-00-00405 4 Flat Washer, 1.062 x .531 x .093
12 7-25-02095 1 Drain Plug Assembly
13 7-82-00017 1 Switch, Float
14 7-24-04022 1 Strainer, Pump Inlet
15 2-00-05132 1 Fitting, 3/4 NPT, 3/4 Barb 90°
16 2-00-02220 2 Hose Clamp, .812 - 1.500
17 7-33-02178 1 Hose
18 7-29-00176 1 Gasket, Solution Tank
19 7-32-03020 1 Holder, Hose
20 2-00-06529 1 Elbow, 90° 1/4 NPT
21 2-00-05724 1 Plug, 3/4 NPT Nylon
22 7-33-02335 1 Drain Hose, 44"
23 2-00-02216 1 Clamp, Hose
24 2-00-00234 1 Screw, 3/8-16 x 1.50 HHC
25 2-00-05686 1 Fitting, 3/4 NPT x 2" Nylon Nipple
26 2-00-04590 4 Washer, SS Sealing
27 2-00-06528 1 Reducer, 1/4 NPT - 1/8 NPT Brass
28 2-00-04687 4 Lock Washer, 1/4 SS
29 2-00-04688 4 Nut, 1/4-20 SS Hex
30 2-00-04685 4 Screw, 1/4 - 20 x .500 HHC SS
31 2-00-05940 2 Plug, 1/4 NPT Nylon
32 2-00-03979 3 Flat Washer, 3/8
33 2-00-02360 1 Nut, 3/8-16 Hex
34 2-00-04182 1 Nut, 3/8-16 Fiber Lock
35 56514796 1 Cover, Solution Tank

FORM NO. 56042525




I SOLUTION FEED LINKAGE

34 7765

09-5

TO SCRUB BRUSHES

(56449850 HOSE REF.) S

(7-33-02178 HOSE REF.)

FORM NO. 56042525




09-5 SOLUTION FEED LINKAGE
7765

ltem  Ref.No. Qty Description SOLUTION FEED LINKAGE

1 2-00-00644 3 Fiber Insert Nut, Hex 5/16 - 18 x Hex
3 7-41-05086 1 Solution Control Lever
4 7-09-01057 3 Bushing
5 2-00-00207 2 Screw, 5/16 - 18 x 1.250 HHC
6 56514784 1 Solution Control Link
7 2-00-03407 1 Hose Clamp
8 7-25-02052 1 Hose Fitting, 3/4 Barbed, 14 NPT Nylon
9 2-00-03586 2 Pipe Nipple, 3/4 NPT x 2.00 short
10 2-00-03702 2 Flat Washer, .625 x .281 x .062
11 2-00-00518 2 Lock Washer, Helical Spring 1/4 Med
12 2-00-00221 2 Screw, 1/4 - 20 x .750 HHC
13 2-00-05132 1 Fitting, 3/4 NPT, 3/4 Barbed, 90°, Nylon
14 7-08-00437 1 Bracket, Solution Pipe
15 7-88-00027 1 Ball Valve
16 2-00-03382 1 Spring Washer, .875 x .500 x .015
17 2-00-00409 2 Flat Washer, .687 x .343 x .0623
18 7-41-05085 1 Solution Valve Lever
19 2-00-00600 2 Nut, Hex Hvy. 3/8 - 16 x .687 x .359
20 2-00-00211 1 Screw, 5/16 - 18 x 1.750 HHC

21 8-39-00002 1 Knob
22 2-00-05724 1 Plug, Pipe, 3/4 NPT, Nylon
23 2-00-05131 1 Nipple, Closed 3/4 NPT x 1.38

FORM NO. 56042525




B | R=COVERY TANK

36 7765

09-5

NOTE: OPEN LINK TO
ACCOMMODATE 10
SPACER

P-4734/0303

FORM NO. 56042525




09-5 RECOVERY TANK
7765

ltem  Ref.No. Qty Description RECOVERY TANK

1 56514775 1 Recovery Tank - Stainless Steel (Standard)

56514870 Recovery Tank - Mild Steel (Option)
2 7-56-05023 1 Fitting Weldment
3 56514753 1 Support
4 7-71-00009 4 Shim
5 56514841 1 Bracket Weldment
6 7-29-00146 1 Gasket
7 7-25-02095 1 Drain Plug Assembly
8 2-00-00209 4 Screw, 3/8 - 16 x 1.250 HHC
9 2-00-02360 1 Nut, Hex, 3/8 - 16 x .562 x .328
10 2-00-04801 7 Washer, Flat, 1.000 x .390 x .062
11 2-00-02310 5 Washer, Lock, Helical Spring 3/8 Med
12 2-00-03569 2 Bolt, Carriage, 5/16 - 18 x .75
13 2-00-00183 1 Screw, PH THM 1/4-20 x .75
14 2-00-00409 4 Washer, 5/16 Flat SS
15 2-00-00530 4 Washer, Lock, Helical Spring 5/16 Med
16 7-78-05009 2 Stop
17 8-80-05014 2 Stud, 1/2-13 UNF-2A x 2.50
18 2-00-02371 2 Nut, Hex Jam, 1/2 - 13 x .750 x .312
19 2-00-00206 1 Screw, .313-18 x 1.00
20 7-80-05067 2 Stud, Gas Spring
21 7-13-07102 2 Safety Clip, Gas Spring
22 7-76-00103 1 Gas Spring, Recovery Tank Tilt
23 2-00-00518 1 Washer, 1/4 Med. Lock
24 7-82-00021 1 Switch, Float
25 8-09-01083 1 Connector, Float Switch
26 2-00-00644 6 Nut, Insert Fiber, .313-18
27 2-00-04685 9 Screw 1/4-20 x .75 HHC S.S.
28 2-00-04590 12 Washer, Sealing 1/4
29 2-00-04687 13 Washer, 1/4 Lock Split S.S.
30 2-00-04688 13 Nut, 1/4-20 Hex S.S.
31 7-13-05058 1 Chain
32 2-00-00207 2 Screw, 5/16-18 X 1.250 HHC
33 7-34-09018 1 Sleeve
34 7-75-01130 1 Spacer, .500 X .370 X .375
35 2-00-04602 3 Clamp, Float Switch
36 2-00-04689 1 Washer, 1/4 Flat S.S.
37 2-00-02216 1 Clamp
38 7-33-02336 1 Hose, 50.00
39 7-32-03020 1 Holder, Hose
40 8-08-07038 1 Hose
41 2-00-04690 3 Screw, 1/4 - 20 X 1.000 HHC
42 2-00-05028 6 Washer, Rubber
43 2-00-05236 6 Washer, Flat, 2.000 X .28 X .08 SS
44 8-43-00002 1 Loom, Wire
45 2-00-00234 1 Screw, HHC 3/8 - 16 X 1.500
46 2-00-00410 3 Washer, Flat, 3/8
47 2-00-02360 1 Nut, Hex, 3/8 - 16
48 2-00-00432 2 Washer, Flat, 1.125 x .766 x .063
49 2-00-00594 1 Nut, Hex, STD FIN 1/4-20
50 2-00-00643 1 Nut, Fiber, 3/8 — 16

FORM NO. 56042525




I RECOVERY TANK LID (BEFORE JANUARY 2009)
38 7765

09-5

FORM NO. 56042525

RECOVERY
TANK




09-5 RECOVERY TANK LID (BEFORE JANUARY 2009)
7765

ltem  Ref.No. Qty Description RECOVERY TANK LID

1 56514794 1 Recovery Tank Lower Cover
2 56514795 1 Recovery Tank Upper Cover
3 56514796 1 Solution Tank Cover
4 2-00-03702 2 Flat Washer, 1/4
5 3-73-00076 2.33  Edging
6 2-00-02708 2 Screw, 5/16-18 x 1.0 HHC
7 2-00-01803 6 Flat Washer, 5/16
8 2-00-00644 1 Nut, Hex Fiber Insert 5/16-18
9 56514833 2 Strap
10 7-08-00490 1 Bracket
11 7-34-09020 1 Lower Cover Insulation
12 7-34-09019 1 Lower Cover Insulation
13 7-34-09021 1 Lower Cover Insulation
14 7-29-00229 1 Gasket, Center Section
15 7-66-00145 1 Cover Support Rod
16 7-29-00228 1 Gasket, Perimeter
17 7-76-00104 2 Gas Spring
18 7-80-05067 4 Stud (13 mm)
19 7-13-07102 4 Clip
20 2-00-01254 1 Screw, 1/2-13 x 1.50 HHC
21 2-00-00518 6 Lock Washer, 1/4
22 2-00-00594 2 Nut, Hex 1/4-20 x .437 x .218
23 2-00-04876 8 Screw, 1/4-20 x 1/2 BHS
24 2-00-00205 14 Screw, 1/4-20 x 1.0 HHC
25 2-00-00596 1 Nut, Hex 1/2-13 x .750 x .437
26 2-00-00530 8 Lock Washer, 5/16 Helical Spring
27 2-00-00585 6 Nut, 5/16-18
28 8-41-00033 1 Latch Assembly
29 2-00-00049 4 Screw, 10-24 x 1/2
30 2-00-01974 2 Sealing Washer, .562 x #10 x .065
31 2-00-00519 4 Lock Washer, #10 Helical Spring
32 2-00-00605 4 Nut, Hex MS #10-24 x .375 x .125
33 2-00-00208 2 Screw, 5/16-18 x 3/4 HHC
34 7-23-03048 1 Spring Washer, .750 x .312 x .013
35 2-00-00409 3 Flat Washer, 5/16

36 2-00-04707 31 Pop Rivet, .125 Dia.
37 7-79-00081 2 Strap, Gasket Retainer
38 7-79-00082 1 Strap, Gasket Retainer
39 2-00-00455 31 Flat Washer #6

40 7-79-00087 2 Strap, Gasket Retainer
41 0780-467 1 Vac Hose

Key No.s 4, 5 and 6 must be ordered together for proper fit.

Lid Gasket Kit: 0880-644

FORM NO. 56042525




09-5

I RECOVERY TANK LID (AFTER DECEMBER 2008)

7765

40

FORM NO. 56042525




09-5 RECOVERY TANK LID (AFTER DECEMBER 2008)
7765

ltem Ref.No. Qty Description RECOVERY TANK LID-AFTER SN

1 56109425 1 Weldment, Cover Lower

2 56109428 1 Cover-Upper Weldment

3 56109430 1 Cylinder Hood

4 56514833 2 Strap

5 2-00-01974 4 Sealing Washer

6 56514923 1 Uni-Grip Gasket Sd-136

7 7-29-00228 1 Gasket-Cover-Recovery Tank

8 7-29-00229 1 Gasket-Cover-Recovery Tank

9 7-34-09019 1 Insulation-Lower Cover
10 7-34-09020 1 Insulation-Lower Cover
11 7-34-09021 1 Insulation-Recovery Tank Top Cover
12 7-66-00145 1 Rod Cover Support
13 7-79-00081 2 Strap-Gasket Retainer
14 7-79-00082 1 Strap-Gasket-Retainer
15 7-79-00087 2 Strap-Gasket Ret. Rec Lid 7700
16 56514796 1 Cover, Weldment
17 2-00-00049 4 Scw-Rhm 10-24 X .50 Zn PI
18 2-00-00205 12 Bolt-Hex Head, Finished, 1/4-20
19 2-00-00208 4 Screw, 5/16-18 X .750 Hhc
20 2-00-00409 5 Flat Washer, .687 X .344 X .062
21 2-00-00455 31 Washer, .375 X .156 X .046
22 2-00-00518 12 Washer,Lock,1/4” Helical Spring
23 2-00-00519 4 Washer-Lock, #10-24, Helical Spring
24 2-00-00530 6 5/16” Lock Washer
25 2-00-00585 2 5/16-18, Hex Nut
26 2-00-00605 4 Nut-#10-24 Hex
27 2-00-00644 1 Nut, Hex, Insert Fiber, 5/16-18
28 2-00-04707 31 Rivet
29 7-23-03048 1 Washer-Spr-Shakeproof
30 8-41-00033 2 Latch Assembly

FORM NO. 56042525




09-5

VACUUM MOTOR & FLOAT

7765

42

FORM NO. 56042525




09-5 VACUUM MOTOR & FLOAT
7765

ltem  Ref.No. Qty Description VACUUM MOTOR & FLOAT

1 56001833 6 Scr, Hex 1/4-20 X 1.50
2 56001906 6 Wsh, FIt Std 1/4
3 2-00-02653 4 Screw-5/16-18 X 3.50 Hhe
4 2-00-03959 1 Clamp, 4.5 Dia
5 7-20-06004 1 Fan Duct
6 56109431 1 Edging
7 7-26-04011 1 Float Ball
8 7-68-00025 1 Screen
9 7-79-00061 2 Strap-Float Ball
10 7-81-00134 2 Support-Screen
11 0782-145 1 Vacuum Motor
[1 7-70-00020 Seal Kit
[1 7-14-07007 Coil
[1 7-12-02019 Valve
12 2-00-00222 12 1/4-20 X 1.25 Lg Hex Head Screw
13 2-00-00251 4 Screw, 1/4-20 X .50 Long
14 2-00-00402 1 Washer, 25/64” Id X 3/4” Od
15 2-00-00518 16 Washer,Lock,1/4” Helical Spring
16 2-00-00530 8 5/16” Lock Washer
17 2-00-00585 4 5/16-18, Hex Nut
18 2-00-00594 12 Nut, Hex 1/4-20
19 2-00-00641 18 Nut, Fiber Insert 1/4-20
20 2-00-03412 1 Nut, Lock 3/8-24
21 2-00-04115 1 Rivet
22 2-00-04975 1 Fitting-8 Sae 45 Elbow
23 2-00-04976 1 Fitting, -4 Orb X -4 Ors Elbow, 45
24 7-16-07276 1 Cover, Fan
25 7-34-04002 1 Impeller
26 7-75-01159 6 Spacer
27 2-00-03702 12 Washer .625 x .281 x .063

[ 1= Not Shown

FORM NO. 56042525




I FRONT WHEEL & BRAKE

44 7765

09-5

FORM NO. 56042525




09-5 FRONT WHEEL & BRAKE
7765

Iltem Ref.No. Qty Description FRONT WHEEL & BRAKE

1 7-08-02006 1 Brake Caliper Assembly Weldment
2 2-00-04801 2 Flat Washer
3 7-89-08098 1 Molded Wheel
4 7-03-09007 1 Stub Axle Weldment
5 2-00-02312 6 Lock Washer, Helical Spring %2 Med.
6  2-00-02689 6 Screw, 1/2-20 x 1.0 HHC
7 2-00-02079 1 Roller Bearing, 2.328 x 1.250 x .703
8 2-00-04621 2 Roller Bearing, Cup Only
9  2-00-03051 5 Screw, 1/4-20 x 3/4 HSHC

10 7-08-02007 1 Brake Disc

1" 8-80-05036
12 7-33-09027
13 2-00-04622
14 2-00-05024
15 2-00-05026

Stud, 1/2-20 x 1.56

Hub, Front Wheel

Roller Bearing, Cone (Timke n)
Wash Flat

Nut, 1-14 Fin. Slotted Hex

_ a aaom

—_

16 2-00-02436 Cotter Pin, .187 x 1.50
17 56009116 5 Lug Nut-1/2-20
18 8-11-00030 1 Dust Cap

FORM NO. 56042525




I  BRAKE LINKAGE 09-5

46 7765

DRIVE
COMPART.
SIDEWALL

71002/2-06

25__>®//

FORM NO. 56042525




09-5 BRAKE LINKAGE
7765

ltem  Ref.No. Qty Description BRAKE LINKAGE

1 7-70-05145 1 Cross Shaft
2 56514754 1 Brake Pedal
3 8-50-05063 1 Pad, Brake Pedal
4 7-41-05083 1 Lever, Parking Brake
5 7-10-00019 1 Cable, Parking Brake
6 7-75-01096 2 Spacer, Lever Mounting
7 7-08-00501 1 Bracket, Brake Pulley
8 7-08-00502 1 Bracket, Brake Cross Shaft
9 7-66-00143 2 Rod, Brake
10 7-55-08122 2 Pin, Brake Clevis
11 8-14-01001 2 Clevis, 3/8 Rod
12 8-14-01007-1 2 Clevis, Brake Pedal
13 8-09-01065 1 Bushing, Pulley
14 8-60-00140 1 Pulley
15 2-00-00234 1 Screw, 3/8-16 x 1.50 HHC
16 2-00-02360 1 Nut, 3/8-16 x .562 x .328 Hex
17 2-00-02310 1 Lock Washer, 3/8 Helical Spring
18 2-00-02369 4 Nut, 3/8-16 x .562 x .218 Hex Jam
19 2-00-00206 5 Screw, 5/16-18 x 1.0
20 2-00-01770 1 Screw, 5/16-18 x 2.75 HHC
23 7-76-00102 1 Spring
24 2-00-02428 2 Cotter Pin, .062 x .750
25 2-00-00644 12 Nut, 5/16-18 Fiber Insert Hex
26 7-15-01014 2 Collar w/setscrew, 1.625 x 1.00 x .750
27 2-00-00207 3 Screw, 5/16-18 x 1.25 HHC
28 2-00-04873 1 Clamp, 1/2 Cable
29 2-00-00208 2 Screw, 5/16-18 x .75 HHC
30 2-00-02597 1 Screw, 5/16-18 x 3.25 HHC
31 2-00-00409 1 Flat Washer, .687 x .343 x .062
32 7-75-01126 2 Spacer, .500 x .327 x .780 (Part of #4)

FORM NO. 56042525




09-5

REAR WHEEL

7765

48

FORM NO. 56042525




09-5 | REAR WHEEL
7765

ltem  Ref.No. Qty Description REAR WHEEL

1 7-81-00125 1 Support, Rear Wheel
2 0885-051-1 1 Hydraulic Motor

8-70-00026 (Key: - one comes w/motor)
0880-586 (Motor Seal Kit: - Service Part)
0880-238 (Shaft Seal Kit: - Service Part)

7-58-05229
2-00-04455
2-00-04456
7-29-05037
7-30-08012
7-62-00006

9 2-00-04841
10 8-75-01157
1" 2-00-03761
12 2-00-04803
13 2-00-00242
14 2-00-02312

1 Bearing Plate

1 Thrust Bearing (TIMKEN -#T581)

1 Cup Bearing (TIMKEN - #15245)

1 Spur Gear

1 Rack Guide

1 Rack

2 Nut, 3/4-16 x 1.125 x .641 Slotted Hex

2 Flat Washer, 3/4 Series W

1 Key, .250 x 1.750 SQ.

2 Cotter Pin, 1/8” dia. x 2.00 STL

4 Screw, 1/2 - 13 x 2.250 HHC

8 Lock Washer, Helical Spring 1/2 Med
15 2-00-00596 4 Nut, Hex 1/2 - 13 x .750 x .437
16 2-00-00518 2 Lock Washer, Helical Spring 1/4 Med
17 2-00-03051 1 Screw, 1/4-20 x .750 SHCS

2

4

1

1

1

1

1

1

6

1

1

1

1

1

6

1

0 N O b~ W

18 2-00-01260 Dowel Pin, .250 x .625

19 2-00-00240 Screw, 1/2- 13 x 1.250 HHC

20 2-00-00220 Screw, 1/4 - 20 x .625 HHC

21 2-00-00566 Lubrication Fitting, Straight 1/8 NPT
22 7-17-05010 Power Steering Hydraulic Cylinder
23 2-00-00591 Nut, Hex Jam 1/2 - 20 x .750 x .312
24 2-00-02568 Lubrication Fitting, 45° 1/8 NPT

25  7-33-09063 Hub, Drive Wheel NOTE 1

26 7-80-05056-1 Studs Only NOTE 1

27 7-89-08069 Tire & Outer Rim NOTE 1

[ 0780-711 Tire, Rear Wheel Non Marking

[ 56109463 Wheel-Directional rear

[1 7-85-06008 Tire, Rear Wheel (Hvy Duty Option)
[1 56504483 Tire, Rear Wheel (Directional) TSBUS2008-1006
28 56009116 Lug Nut-1/2-20 NOTE 1

29  2-00-05225 Washer, 1.25 1D x 2.25 0D x .13

[ 1= Not Shown

NOTE 1: Al of these parts can be ordered together in Tire & Hub Service kit 0780-657. Hub Assembly w/pressed-in studs (Item No.’s 25 & 26): 0780-656

FORM NO. 56042525




09-5

FORWARD/REVERSE CONTROL - GM 3.0

7765

50

Tel
N
N
-—
=
N
[{]
~
o
-
~

FORM NO. 56042525




09-5 FORWARD/REVERSE CONTROL - GM 3.0
7765

ltem  Ref.No. Qty Description FORWARD/REVERSE CONTROL (GM 3.0)

1 7-03-04105 1 Transmission Arm

2 2-00-00501 24 Lock Washer, 1/4 Int.

3 7-75-01089 6 Isolator

4 2-00-00594 6 Nut, 1/4-20 Hex

5 7-58-05361 1 Plate, Hydrostat Arm

6 2-00-00219 6 Screw, 1/4-20 x 1/2 HHC

7 2-00-00530 1 Lock Washer, 5/16 Med Helical Spring
8 2-00-00225 1 Screw, 5/16-18 x 1.5 HHC

9 7-75-01110 Spacer, Transmission Arm

10 2-00-00246
1" 2-00-00641
12 8-16-00025

Screw, 1/4-20 x 2.25 HHC
Nut, 1/4-20 Fiber Insert
Centering Control

—_ W =

13 7-16-00009 1 Cable, Forward/Reverse Cable

14 2-00-03702 5 Washer, .625 x .281 x .063

15 2-00-01769 2 Screw, 1/4-20 x 1.75

16 7-75-01274 2 Spacer, 1/4 OD x 1/2 1D x 5/8

17 7-25-02111 2 Rod End, 1/4 Female

18 7-66-00147 1 Rod, 1/4-28 x 3.0 Centering Control Adjustment
19 2-95-01999 3 Nut, 1/4-28 x .437 x .156 Hex Jam
20 2-00-00405 1 Flat Washer, .750 x .281 x .062

21 2-00-00240 1 Screw, 1/2-13 x 1.25 HHC

22 2-00-04936 1 Nut, 1/2-13 Elastic Lock

23 7-34-09034 1 Reflective Sleeve, 1" dia. x 16"

24 2-00-00402 2 Flat Washer, .750 x .390 x .093
25 2-00-02310 2 Lock Washer, 3/8 Helical Spring
26 2-00-00209 2 Bolt, 3/8-16 x 1.25 Hex Head

27 2-00-04602 1 Clamp

28 2-00-00221 1 Screw, 1/4-20 x .750 HHC

FORM NO. 56042525




I FORWARD/REVERSE CONTROL - GM 3.0 - FOOT PEDAL ASSY
52 7765

09-5

71076-2/4-06

FORM NO. 56042525




09-5 FORWARD/REVERSE CONTROL - GM 3.0 - FOOT PEDAL ASSY

096 | 7765 53
ltem  Ref.No. Qty Description FORWARD/REVERSE CONTROL (GM 3.0) con’t
1 56514806 2 Bracket, Foot Pedal Mount
2 56514807 1 Foot Pedal
3 2-00-00402 2 Flat Washer, .750 x .390 x .093
4 2-00-03569 4 Carriage Bolt, 5/16-18 x 3/4
5 56514808 1 Bracket, Foot Pedal Prox. Switch
6 2-00-00409 2 Flat Washer, .687 x .344 x .062
7 2-00-00585 4 Nut, 5/16-18 Fiber Insert Hex
8 7-82-00047 2 Switch, Low Dump Hopper Proximity
# 56380626 AR Connector B-Type Sensor (Harness connector for 7-82-00047)
9 56514809 1 Bracket, Accel. Cable Mounting
10 8-14-01006 1 Clevis
11 7-16-00009 1 Cable, Forward/Reverse Cable
12 2-95-01999 1 Nut, 1/4-28 x .437 x .156 Hex Jam
13 2-00-00221 2 Screw, 1/4-20 x 3/4 HHC
14 2-00-03702 2 Washer, .625 x .281 x .063
15 2-00-00641 2 Nut, 1/4-20 Fiber Insert
16 2-00-04563 1 Shoulder Screw, 1/4 x 5/8
17 2-00-01246 1 Nut, #10-24 Elastic Stop

# = Revised or new since last update

FORM NO. 56042525




09-5

FORWARD/REVERSE CONTROL - MITSUBISHI DIESEL

7765

54

P5118ecp/0401

FORM NO. 56042525




09-5 FORWARD/REVERSE CONTROL - MITSUBISHI DIESEL
036 | 7765

ltem Ref.No. Qty Description FORWARD/REVERSE CONTROL (MITSUBISHI DIESEL)

1 2-00-00594 11 Nut, Hex 1/4 - 20 x .437 x .218
2 2-00-00518 3 Lock Washer, Helical Spring 1/4 Med
3 2-00-00530 5 Lock Washer, Helical Spring 5/16 Med
4 2-00-00225 1 Screw, 5/16-18 x 1.500 HHC
5 7-03-04105 1 Transmission Arm
6 7-75-01089 6 Isolator, 1/4-20
7 2-00-00246 1 Screw, 1/4-20 x 2.250 HHC
8 7-58-05220 1 Transmission Arm Plate
9 7-75-01110 1 Spacer, Transmission Arm
10 2-00-00221 5 Screw, 1/4-20 x .750 HHC
11 2-95-01999 4 Nut, Hex Jam 1/4-28 x .437 x .156
12 7-66-00147 1 Rod, 1/4-28 x 3.000
13 7-25-02050 2 Rod End, 1/4-28
14 2-00-02312 1 Lock Washer, Helical Spring 1/2 Med
15 2-00-02352 1 Nut, Hex 1/2-13 x .875 x .484
16 8-16-00025 1 Centering Control
17 2-00-00501 16 Lock Washer, 1/4 Int.
18 2-00-00240 1 Screw, 1/2-13 x 1.250 HHC
19 7-08-00583 1 Centering Control Bracket
20 2-00-00585 4 Nut, Hex 5/16-18 x .500 x.265
21 2-00-00208 2 Screw, 5/16-18 x .750 HHC
22 56514806 2 Forward Reverse Pedal Bracket
23 56514807 1 Forward Reverse Pedal
24 2-00-00402 2 Flat Washer, .750 x .390 x .093
25 2-00-03569 4 Carriage Bolt, 5/16 - 18 x .75
26 56514808 1 Bracket, Foot Pedal Prox. Switch
27 7-82-00047 2 Switch, Proximity
# 56380626 AR Connector B-Type Sensor (Harness connector for 7-82-00047)
31 2-00-04563 1 Screw, #10-24 x .625 x .375 SH
32 8-14-01006 1 Clevis
33 7-16-00009 1 Forward / Reverse Cable
34 56514809 1 Cable Mounting Bracket
35 2-00-03702 2 Flat Washer, .750 x .281 x .062
36 2-00-04602 1 Hose Clamp, .500
37 2-00-00405 2 Flat Washer, .500
38 7-03-04106 1 Transmission Arm
39 2-00-01246 1 Nut, Hex Fiber Insert #10-24
40 7-34-09018 1 Insulating Sleeve

41 2-00-00641
42 2-00-00219
43 7-08-01209
44 7-08-00585

Nut, Hex Fiber Insert 1/4-20
Screw, 1/4-20 x .500 HHC
Bracket, Forward/Reverse Cable
Hydroback Bracket

O o SRS

# = Revised or new since last update

FORM NO. 56042525




09-5

OPERATOR COMPARTMENT

7765

56

FORM NO. 56042525




09-5 OPERATOR COMPARTMENT
7765

ltem  Ref.No. Qty Description OPERATOR COMPARTMENT

56002701 6 Nut, Hex Nyl Loc 5/16-18
56002708 10 Nut, Hex Nyl Loc 1/4-20

1 56001836 8 Scr, Hex 1/4-20 X .62
2 56001939 5 Wsh, Flt Sae 5/16

3 56002063 3 Wsh, Fit Sae 3/8

4 56002098 14 Wsh, Flt Sae 1/4

5 56002155 10 Scr, Hex 1/4-20 X .75
6

7

8

56002768 Nut, Hex Nyl Loc 10-24

©

56003284
10 56003659
1" 56009142
12 56514798
13 56514799
14 56514836
15 56514838
16 7-69-00008
17 7-72-05005
18 8-41-05074
19 56514797
20 56514800
21 2-00-00196 Bolt-Car, .31-18 X 1 Gr 5 Zn NOTE 1
22 2-00-00426 Washer-Flat .500 X .219 X .063

4
3 Nut, Hex Nyl Loc 1/4-28
2
1
1
1
1
1
1
1
1
1
1
1
2

23 2-00-00519 2 Washer-Lock, #10-24, Helical Spring
1
1
4
1
1
1
1
1
1
1
1
1
1
1
1
1
1

Scr,Button Soc Ss 10-24 X .75

Nut, Hex Machine 1/4-28

Bracket Throttle Control Mtg NOTE 1
Bracket Throttle Cable Mtg NOTE 1
Drive Compartment

Cover Weldment

Seat

Slide-Seat

Lever-Throttle Control Weldt NOTE 1
Handle Seat Cover Latch
Panel-Access

24 2-00-00626 10-32 Nut

25 2-00-02011 Plug, Plastic, .44 Dia NOTE 1

26 2-00-03061 Screw, #10-24 X 1.00 Truss Head
27 2-00-04873 Cable Clamp NOTE 1

28 2-00-05868 Switch Plug, Sealed Panel NOTE 1
29 7-10-00024 Cable-Throttle-80" Lg. NOTE 1

30 7-14-07006 Clevis NOTE 1

31 7-25-02050 Rod End-Spherco NOTE 1

32 7-31-06061 Grip, Cover Latch

33 7-39-00017 Knob-Solution Control NOTE 1

34 7-55-08116 Pin-Striker

35 8-13-07094 Conduit Clamp NOTE 1

36 8-21-04019 Edging

37 8-41-00037 Latch, Rotary

38 7-11-04080 Indicator-Mil Light NOTE 2

39 2-00-05827 Switch Body-High Current NOTE 2
[1 2-00-05988 Actuator Throttle Efi425 NOTE 2

NOTE 1: These parts are only used on Diesel models.
NOTE 2: These parts are only used on Gasoline/Petrol and LPG models.

FORM NO. 56042525




I HYDRAULIC HOSE SYSTEM - VARIABLE DUMP

58

7765

09-5

"= TOP HOSE

19

)

A
@ TO RETURN MANIFOLD

FROM RESERVOIR

1

i
'a;_'-@%;
4/ﬂ:;: :Ks

o

c 21—
TO POWER

STEERING
UNIT

FORM NO. 56042525

TO DOUBLE GEAR PUMP
PRIORITY PORT - TOP

TO DOUBLE GEAR PUMP

SECONDARY PORT - BOTTOM
TO VAC MOTOR
| RECOVERY TANK
7

71011-2/3-06




09-5 HYDRAULIC HOSE SYSTEM - VARIABLE DUMP
7765

Iltem Ref.No. Qty Description HYDRAULIC HOSE SYSTEM (VARIABLE DUMP)

1< 8-33-02277
3< 8-33-02328
4< 7-33-02194
5< 7-33-02332

Hydraulic Hose ORS 4-STR 110”
Hydraulic Hose ORS 4-90° to STR 78.5”
Hydraulic Hose ORS 4-90° to STR 80”
Hydraulic Hose ORS 8-90° to STR 102"

N == DN

7+ 8-33-02327
7 8-33-02195
8+ 7-33-02225
9+ 7-33-02189
10< 8-33-02218

Hydraulic Hose ORS 8-STR 94"
Hydraulic Hose ORS 8-STR 69.5”
Hydraulic Hose ORS 4-90° to STR 38”
Hydraulic Hose ORS 4-90° to STR 26”
Hydraulic Hose ORS 4-STR 60”

AN = s

1< 8-33-02178 Hydraulic Hose ORS 4-STR 15”
12+ 7-33-02223 2 Hydraulic Hose ORS 8-45° to STR 87"
13+ 8-33-02202 1 Hydraulic Hose ORS 8-90° to STR 20”

—_

15+ 7-33-02191
17+ 7-33-02225
18+ 8-33-02218

19 8-33-02320

Hydraulic Hose ORS 4-90° to STR 42”
Hydraulic Hose ORS 4-90° to STR 38”
Hydraulic Hose ORS 4-STR 60”

Hydraulic Hose ORS 4 90° to STR 64"

N = = —

20 7-33-02327
21+ 7-33-02334
22+ 7-33-02546
24+ 8-33-02214

Hydraulic Hose ORS 8-90° to STR 15.25”
Hydraulic Hose ORS 4-90° to STR 52.25”
Hydraulic Hose ORS 8-90° to STR 42.5”
Hydraulic Hose ORS 8-STR 29"

N = — —

26+ 7-33-02403
27< 8-33-02178
28< 8-33-02201
29+ 8-33-02189

Hydraulic Hose, ORS 4-90° to STR 29"
Hydraulic Hose ORS 4-STR 15”
Hydraulic Hose ORS 8-45° to STR 18”
Hydraulic Hose ORS 4-STR 65

_ a

32 7-33-02326 1 Hydraulic Hose ORS 8-90° to STR 17"
33 2-00-04987 1 ORFS Union, 13/16-16
38+ 7-33-02190 1 Hydraulic Hose ORS 4-STR 67"

* = Diesel Only

+ = Components of 0760-961, 7765 common hydraulic hose kit.
< = Components of 0760-962, 7765 VD hydraulic hose kit.

FORM NO. 56042525




I SUCTION & RETURN HOSES - VARIABLE DUMP 09-5
60 7765
DUMP 6
CYLINDER
30 S SIDE BROOM MOTOR
@]
T DUST CONTROL MOTOR
/2
w: 1F6) | LIFT CYLINDER
16
SQUEEGEE o
VACUUM T
MOTOR
HOPPER CONTROL VALVE
e
39 —— CYLINDER CONTROL VALVE
MAIN
BROOM 36 SIDE
MOTOR BROOM
LN —o o VALVE
\ ® & @0 0 O
MAIN o ® 15 @
CONTROL Sol2 00 S —B
VALVE :
POWER
_ STEERING
UNIT
DRIVE &
AUXILIARY g
PUMP \\ =
RETURN MANIFOLD 34 23 \ STRAINER
SCRUB BRUSH MOTOR & /EI iE
POWER STEERING CYLINDER —] @ el RESERVOR
/ﬁ:[ €\ ‘scrus e
DECK |
CYLINDER K

DRIVE WHEEL MOTOR 7
31

OIL COOLER

FORM NO. 56042525

pe—g !

@R\ 3/%—«@»—[

SQUEEGEE DECK CYLINDER

FILTER

71011-3revH/6-06




09-5 SUCTION & RETURN HOSES - VARIABLE DUMP
7765

ltem  Ref.No. Qty Description SUCTION & RETURN HOSES (VARIABLE DUMP)

2* 7-33-02333
6* 7-33-02734
8* 7-33-02225
14#  7-33-02186

Hydraulic Hose ORS 4-90° to STR 119”
Hydraulic Hose ORS 8-90° to STR 68”
Hydraulic Hose ORS 4-90° to STR 38”
Hydraulic Hose ORS 4-STR 30"

_ a

15# 7-33-02191 1 Hydraulic Hose ORS 4-90° to STR 42"
16* 8-33-02192 1 Hydraulic Hose ORS 8-STR 80”

23# 8-33-02184 1 Hydraulic Hose ORS 4-STR 50.5”
25# 7-33-02197 1 Hydraulic Hose ORS 8-45° to STR 52.5”

30# 7-33-02224 1 Hydraulic Hose ORS 4-90° to STR 155
31# 7-33-02551 1 Hydraulic Hose ORS 8-90° to STR 35”
34# 7-33-02331 1 Hydraulic Hose ORS 16-STR 46"

35 7-33-02244 1 Hydraulic Hose 1.0” ID Low Pressure 33"
36#  7-33-02180 1 Hydraulic Hose ORS 4-STR 37"

37 8-33-02183 1 Hydraulic Hose ORS 4-STR 49”
39# 8-33-02200 1 Hydraulic Hose ORS 4-90° to STR 55”

# = Components of 0760-961, 7765 common hydraulic hose kit.
* = Components of 0760-962, 7765 VD hydraulic hose kit.

FORM NO. 56042525




I HYDRAULIC HOSE SYSTEM - MANUAL DUMP

62 7765

09-5

—.. TO DOUBLE GEAR PUMP
6 PRIORITY PORT - TOP

12— TO DOUBLE GEAR PUMP

""""" SECONDARY PORT - BOTTOM
TO POWE TO VAC MOTOR
STEERING | RECOVERY TANK

UNIT 4

SIDE BROOM
OPTIONAL
(SIDE BROOM VALVE

24
24

g € ‘E & FITTINGS ADDED
g o WITH OPTION)

71013-2revK/6-06
FORM NO. 56042525




09-5 HYDRAULIC HOSE SYSTEM - MANUAL DUMP
7765

ltem Ref.No. Qty Description HYDRAULIC HOSE SYSTEM (MANUAL DUMP)

1 8-33-02192
3+ 7-33-02224
4+ 8-33-02327
4 8-33-02195

Hydraulic Hose ORS 8 Str. to JIC 8 Str. 80"
Hydraulic Hose ORS 4-90° to Str. 155”
Hydraulic Hose ORS 8-Str.to 8 Str. 94
Hydraulic Hose ORS 8-Str.to 8 Str. 69.5”

_ a

5 7-33-02186 1 Hydraulic Hose ORS 4-Str. Ends 30"
6+ 7-33-02225 1 Hydraulic Hose ORS 4-90° to Str. 38”
7+< 8-33-02200 1 Hydraulic Hose ORS 4-90° to Str. 55”

8+ 8-33-02214 2 Hydraulic Hose ORS 4-Str. to 4 Str. 29”
9 8-33-02184 1 Hydraulic Hose ORS 4-Str. to 4 Str. 50.5”
10+ 8-33-02202 1 Hydraulic Hose ORS 8-90° to 8 Str. 20”

1M+ 7-33-02546
12+ 7-33-02334
13+ 7-33-02403

14 7-33-02197

Hydraulic Hose ORS 8-90° to 8 Str. 42.5”
Hydraulic Hose ORS 4-90° to 4 Str. 52.25”
Hydraulic Hose ORS 8-90° to 8 Str. 29”
Hydraulic Hose ORS 8-45° to 8 Str. 52.50”

_ a aa

17 7-33-02331
18 7-33-02225
15 7-33-02327
16+ 7-33-02191

Hydraulic Hose ORS 16-Str. Ends 46”
Hydraulic Hose ORS 4-90° to Str. 38”
Hydraulic Hose ORS 8-90° to 12 Str. 15.25”
Hydraulic Hose ORS 4-90° to Str. 42

_ a

19+ 7-33-02189 2 Hydraulic Hose ORS 4-90° to Str. 26”
20+ 8-33-02218 1 Hydraulic Hose ORS 4-Str. 60”

21+ 8-33-02189 1 Hydraulic Hose ORS 4-Str. 65
22+ 7-33-02223 2 Hydraulic Hose ORS 8-45° to Str. 87"

23 7-33-02326 1 Hydraulic Hose ORS 8-90° to 8 Str.17”
24+< 8-33-02216 2 Hydraulic Hose ORS 4-Str. 88”
25 7-33-02244 1 1.0” Low Pressure 33" (see page 62-63)

28+ 7-33-02190

29 7-33-02187
30+ 7-33-02428
31+ 7-33-02551

Hydraulic Hose ORS 4-90° to Str. 67"
Hydraulic Hose ORS 8-Str. 42

Hydraulic Hose ORS 8-90° to Str. 57"
Hydraulic Hose ORS 8-90° to Str. 35”

_ a a

* = Diesel Only
+ = Hoses are components of 0760-961 7765 common hydraulic hose kit.
< = Hoses for Side Broom Option

FORM NO. 56042525




64

7765

I SUCTION & RETURN HOSES - MANUAL DUMP

09-5

SQUEEGEE
VACUUM
MOTOR

3

/

FORM NO. 56042525

of
7
BRI\S(A)I'U' OPTION
MOTOR SIDE
CYLINDER BROOM
CONTROL VALVE
27 :VALVE
MAIN \ P W
VALVE\O 5 00 F\E
= 9
29/'FM_ A 1 . :
‘ﬁ_/\_
POWER
14 , e STEERING
“ GET T UNIT
e
7 _ STRAINER
DRIVE & /
AUXILIARY

PUMP w 17

RETURN 25/ &

MANIFOLD @n[

9%

SCRUB -

BRUSH g SCRUBDECK

MOTOR CYLINDER . FILTER

POWER 30— | ﬁ —“’@m’“
STEERING o 2
CYLINDER 31

pﬁ_}]ﬂé @i@_[
DRIVE
WHEEL SQUEEGEE 8 \\/RESERVOIR
OIL COOLER MOTOR DECK CYLINDER

71013-3/1-06




09-5 SUCTION & RETURN HOSES - MANUAL DUMP
7765

ltem  Ref.No. Qty Description SUCTION & RETURN HOSES (MANUAL DUMP)

1 8-33-02192 1 Hydraulic Hose ORS 8 Str. to JIC 8 Str. 80"
3+ 7-33-02224 1 Hydraulic Hose ORS 4-90° to Str. 155”

5 7-33-02186 1 Hydraulic Hose ORS 4-Str. Ends 30"

7+< 8-33-02200 1 Hydraulic Hose ORS 4-90° to Str. 55”

9 8-33-02184 1 Hydraulic Hose ORS 4-Str. to 4 Str. 50.5”
14 7-33-02197 1 Hydraulic Hose ORS 8-45° to 8 Str. 52.50
17 7-33-02331 1 Hydraulic Hose ORS 16-Str. Ends 46”

18 7-33-02225 1 Hydraulic Hose ORS 4-90° to Str. 38”
25 7-33-02244 1 1.0" Low Pressure 33"
27 7-33-02180 1 Hydraulic Hose ORS 4-Str. to 4 Str. 37”
29 7-33-02187 1 Hydraulic Hose ORS 8-Str. 42

30+ 7-33-02428 1 Hydraulic Hose ORS 8-90° to Str. 57"
31 7-33-02551 1 Hydraulic Hose ORS 8-90° to Str. 35”

+ = Hoses are components of 0760-961 7765 common hydraulic hose kit.
< = Hoses for Side Broom Option

FORM NO. 56042525




I VAN BROOM MOTOR & FITTINGS 09-5

66 7765

TO PRESSURE PORT OF
DUST CONTROL MOTOR

TO"1" PORT ON MAIN
CONTROL VALVE

TO RETURN MANIFOLD
TO UNION FITTING THEN

TO PRESSURE PORT OF 5
DUST CONTROL MOTOR
P-4381-2/9607

Item Ref.No. Qty Description MAIN BROOM MOTOR & FITTINGS

1 0882-040 Main Broom Motor

56479577 Motor Seal Kit (Service Part)
2-00-04885 2 ORFS 90° Elbow, 3/4-16 to 13/16-16
8-33-02214  Ref. Hose

2-00-04895 1 ORFS Connector, 7/16-20 to 9/16-18
8-33-02200 Ref. Hose

2-00-04987 Ref. ORFS Union, 13/16 - 16

—_

ook N

FORM NO. 56042525




09-5 SIDE BROOM MOTOR & FITTINGS

7765

TO PORT "1" ON SIDE

TO PORT "3" ON SIDE
BROOM CONTROL VAVLE

FROM “P1”

MAIN CONTROL BLOCK_\/m

Z? \ 7 1
TO “A” PORT

SIDE BROOM 2
MOTOR

TO TOP OF 8
RETURN BLOCK
9
TO “B” PORT
SIDE BROOM MOTOR
P4379A/9809

ltem Ref.No. Qty Description SIDE BROOM MOTOR & FITTINGS

1 2-00-04918 2 ORFS Connector, 9/16-18
2 0885-061 1 Hydraulic Motor
0880-293 1 Seal Kit for 0885-061 (Up to Serial No. 750056)
0780-144 1 Seal Kit for 0885-061 (Serial No. 750056 & Above)
3 7-33-02181 Ref.  Hose
4 2-00-05373 2 Fitting, Union 9/16 - 18 ORS
5 8-33-02277 Ref.  Hose
6 2-00-03702 6 Washer, Flat
7 2-00-04926 3 Fitting, 90°
8 7-88-00077 1 Valve, Housing - 3 way
9 2-00-05162 1 Fitting, Run tee
10 2-00-02589 2 Screw
11 2-00-00518 2 Lock Washer

FORM NO. 56042525




I  SCRUB MOTORS & FITTINGS 09-5

68 7765

/ FRONT OF
MACHINE

P3810b-0603

REF SCRUB DECK

ltem Ref.No. Qty Description SCRUB MOTORS & FITTINGS

1 2-00-04974 1 Fitting - 10 SAE - 8 ORS
2 2-00-04921 4 Fitting - 10 SAE - 90° - 8 ORS

3 2-00-04990 1 Fitting - 10 SAE - 8 ORS
4 2-00-04970 1 Fitting - 8 SAE - 8 ORS

5 7-33-02326 1 Hose - 17" 90° End
6 7-33-02327 1 Hose - 15.25” 90° End

7 0782-111 3 Scrub Motor Hyd.
0780-070 Seal Kit for Motor 0782-111

FORM NO. 56042525




09-5 SQUEEGEE, SCRUB DECK CYLINDERS & FITTINGS

7765

TO "C2" PORT ON CYLINDER
CONTROL VALVE

TO "C1" PORT ON
CYLINDER CONTROL
VALVE

/TOA"CS“ PORT ON CYLINDER
3\ /CONTROL VALVE

— 10 "C4" PORT ON CYLINDER
CONTROL VALVE

5

ltem Ref.No. Qty Description SQUEEGEE, SCRUB DECK CYLINDERS & FITTINGS

1 2-00-04892 4 ORFS 90° Elbow, 7/16-20 to 9/16-18
2 7-17-05019 Hydraulic Cylinder (Squeegee)
3 7-17-05011 Hydraulic Cylinder (Scrub Deck)

_

4 8-33-02189 Ref.  Hose
5 8-33-02218 Ref.  Hose
6 7-33-02189 Ref.  Hose

FORM NO. 56042525




_ POWER STEERING, HOPPER DUMP, HOPPER LIFT CYLINDERS & FITTINGS 09-5

70 7765

TO WORK PORT "C" ON HOPPER PUMP VALVE

TO WORK PORT "D" ON
HOPPER DUMP VALVE

RETURN MANIFOLD

TO WORK PORT "A" ON
9 HOPPER DUMP VALVE
1 TO WORK PORT "B" O
3% HOPPER DUMP VALVE

w

HOPPER LIFT HOPPER DUMP 5 16
(VARIABLE DUMP ONLY) (VARIABLE DUMP ONLY)

TO PORT "R" ON POWER
STEERING UNIT

19

TO PORT "L" ON POWER
STEERING UNIT

POWER STEERING

FORM NO. 56042525




09-5 POWER STEERING, HOPPER DUMP, HOPPER LIFT CYLINDERS & FITTINGS

7765 71
Item Ref.No. Qty Description POWER STEERING, HOPPER DUMP, HOPPER LIFT CYLINDERS & FITTINGS
1 7-33-02194 Ref.  Hose
2 2-00-04892 2 ORFS 90° Elbow, 7/16-20 to 9/16-18
3 7-33-02195 Ref.  Hose
4 7-17-05020 1 Dump Cylinder
5  7-33-02191 Ref.  Hose
6  8-33-02183 Ref.  Hose
7 7-17-05010 1 Steering Cylinder
NS 7-70-00021 2 Dump and Steering Cylinders Seal Kit
8 71705013 1 Lift Cylinder
NS 0880-506 1 Lift Cylinder Seal Kit
9  2-00-04895 1 ORFS Connector, 7/16-20 to 9/16-18
10  8-33-02178 Ref.  Hose
12 7-33-02225 Ref.  Hose
13 2-00-04927 2 Run Tee Fitting
15 8-88-00045 1 Fitting, Check Valve
16 2-00-04997 Fitting Adapter, 9/16-18 ORFS - 1/4-18 NPT
17 2-00-04994 1 Adapter Fitting
18 2-00-05054 1 Adapter Fitting
19  7-33-02225 Ref.  Hose

FORM NO. 56042525




I REAR WHEEL MOTOR & FITTINGS 09-5

72

7765

TO RETURN
MANIFOLD

1

RESERVOIR

4
/TO RIGHT WORK PORT

OF TRANSMISSION
6 TO LEFT WORK PORT
OF TRANSMISSION

/ FRONT PORT

FORM NO. 56042525

REAR PORT

13




09-5 REAR WHEEL MOTOR & FITTINGS
7765

ltem  Ref.No. Qty Description REAR WHEEL MOTOR & FITTINGS

1 2-00-00644 1 Nut, Fiber Lock 5/16 - 18 THD'’s
2 7-23-03048 1 Spring Washer, .750 x .312 x .013
3 2-00-00409 1 Flat Washer, For 5/16 Bolt (.687 x .343 x .062)
4 2-00-00586 1 Nut, Hex Jam 5/16-18 x .500 x .187
5 7-13-07110 1 Hose Clamping Unit
6" 7-09-01121 2 Split Hose Bushing
7 2-00-01770 1 Screw, 5/16-18 x 2.750 HHC
8 2-00-05358 2 Fitting
9 8-03-02035 1 Fitting
10 7-03-00054 1 Fitting

11 2-00-04620 2 Seal
12 2-00-04895 1 Fitting
13 0885-051-1 1 Rear Wheel Motor

0880-238 Motor Seal
0880-237 Shaft Seal for Eaton P/N 110-1085-004
0880-586 Shaft Seal for Eaton P/N 110-1085-006

14 7-33-02223 2 Hose
15 8-33-02184 Ref.  Hose

FORM NO. 56042525




I HYDRAULIC RESERVOIR, FILTER & FITTINGS 09-5

74 7765

TO 1
CAS

TC SQUEEGEE
CASE DRAIN

TO CYLINDER = |
CONTROL VALVE
(T-PORT)

P-5088/9607

FORM NO. 56042525




09-5 HYDRAULIC RESERVOIR, FILTER & FITTINGS
7765

ltem  Ref.No. Qty Description HYDRAULIC RESERVOIR, FILTER & FITTINGS

1 8-11-00026 1 Reservoir Filter Cap
2 2-00-00049 14 Screw, #10-24 x .1/2 RHM
3 56514778 1 Hydraulic Reservoir Cover
4 2-00-00530 2 Lock Washer, 5/16 Helical Spring
5 2-00-00519 14 Lock Washer, #10
6 7-21-03003 1 Edging
7 2-00-05354 2 Fitting, 3/4 NPT x 1 7/16-12
8 8-48-05034 1 Fluid Level Sight Gauge
9 8-24-04115 2 Strainer
10 2-00-02474 1 Pipe Plug, 1/2 NPT

1" 2-00-04895
12 7-24-04031
NS 7-24-04032
13 2-00-05073
14 2-00-02708
15 2-00-02220

ORFS Connector, 7/16-20 to 9/16-18

Return Filter Assembly

Return Filter Replacement Filter

Straight Barbed Stem, 1-11 1/2 to 1.375 x 2.87
Screw, 5/16-18 x 1.0 HHC

Hose Clamp, .812-1.50

AN = s AW

16 2-00-03940 Screw, #10-24 x 1/2 TC/HH

6
17 7-33-02244 1 Hose
19 7-33-02331 1 Hose
20 7-33-02333 1 Hose

21 7-33-02224 1 Hose
22 7-33-02225 1 Hose
24 2-00-05177 1 Plug, 7/16-20 O-Ring

** = Manual Dump Only

FORM NO. 56042525




I DRIVE PUMP & FITTINGS 09-5

76 7765

TO VAC MOTOR —

TO RETURN MANIFOLD <

TO FRONT PORT ON -§
DRIVE. WHEEL MOTOR -.

~
2o} J %
P H
\—TO RETURN MANIFOLD
6
8
TO REAR PORT ON

DRIVE WHEEL MOTOR

ltem Ref.No. Qty Description DRIVE PUMP & FITTINGS

1 2-00-04979 1 ORFS Connector, 1 1/16-12 to 13/16-16
2 2-00-04926 1 ORFS 90° Elbow, 9/16-18
3 7-60-05026 1 Drive Pump
4 2-00-04922 1 ORFS 90° Elbow, 1 1/16-12 to 13/16-16
5 2-00-04978 1 Tee Fitting
6 7-60-05027 Ref.  Auxiliary Pump (Double Gear)
7 7-33-02197 Ref.  Hose
8 7-33-02223 Ref.  Hose
9 2-00-00209 2 Screw, .375-16 x 1.25 HHC
10 7-33-02186 Ref.  Hose
11 0880-685 1 Kit, Pump Assembly
12 2-00-02310 2 Lock Washer, Helical Spring
13 8-33-02192 1 Hose, ORS 8-STR, 74"
14 2-00-00402 2 Flat Washer, .750 x .391 x .093

FORM NO. 56042525




09-5 VAC MOTOR & FITTINGS

7765
RECOVERY TANK COVER
8-33-02327 REF
, ﬁ* TO AUXILTARY PUMP
T
7 s
S
e ad
7 el
7 o
s e
77
/‘;7./:4:1 I~
7. Ve ~-
o /// ,./. @ R -
S

VAC MOTOR
(REF 0782-126)

8-33-02192 REF
TO TEE FITTING ON
TOP OF DRIVE PUMP

1-33-02224 REF 71011-17/2-06

CASE DRAIN TO RESERVOIR

ltem Ref.No. Qty Description VAC MOTORS & FITTINGS

1 2-00-04885 2 Fitting, 90° Elbow (O-Ring)
2-00-04976 1 Fitting, -4 ORB x -4 ORS, 45° Elbow

FORM NO. 56042525




I DUST CONTROL IMPELLER & FITTINGS

78 7765

09-5

TO PORT "2" ON MAIN

CONTROL VALVE

TO RESERVOIR

P4837/9608
ltem Ref.No. Qty Description DUST CONTROL IMPELLER & FITTINGS

1
2
3
4
5
6

2-00-04892 1 Fitting, 90° #4 SAE x #4 ORS

2-00-04885 1 Fitting, 90° #8 SAE x #8 ORS
0882-041 1 Dust Control Motor

7-33-02332  Ref. Hose

7-33-02333  Ref. Hose

2-00-04970 1 Fitting, STRT #8 SAE x #8 ORS

FORM NO. 56042525




09-5

POWER STEERING UNIT & FITTINGS
7765

P4834/9705

Item

O o0 wWwWN -

3

TO POWER STEERING
CYLINDER

TO POWER STEERING
8 CYLINDER

TO PRIORITY
PORT ON DOUBLE
GEAR PUMP

TO PORT “T” ON CYLINDER
CONTROL BLOCK

Ref.No. Qty Description POWER STEERING UNIT & FITTINGS

7-60-05029 1 Power Steering Unit
2-00-04932 2 ORFS Boss Reducer, 3/4-16 to 9/16-18
2-00-05264 2 Fitting, Straight

2-00-04918 1 ORFS Connector, 9/16-18
7-33-02334  Ref. Hose

7-33-02225 Ref. Hose

7-33-02191  Ref. Hose, 67"

FORM NO. 56042525




I VAN CONTROL VALVE & FITTINGS 09-5

80 7765

O HOPPER DUMP VALVE

0\\\\\\
X \ X
\2 i TO DUST CONTROL

MOTOR

TO MAIN BROOM MOTOR(BOTTOM PORT)
TO AUXILIARY PUMP

P4833A/0603

TO PORT "2 ON SIDE BROOM VALVE

FORM NO. 56042525




09-5 MAIN CONTROL VALVE & FITTINGS

7765
ltem  Ref.No. Qty Description MAIN CONTROL VALVE & FITTINGS
1 7-88-00071 1 Valve
2 2-00-04970 4 Fitting - Straight
3 2-00-04885 2 ORFS 90° Elbow, 3/4-16 to 13/16-16
4 2-00-04892 1 ORFS 90° Elbow, 7/16-20 to 9/16-18 (Gas Only)
5*  8-33-02326 Ref. Hose
5#  7-33-02325 Ref.  Hose
6  7-33-02205 Ref.  Hose
9 2-00-04978 1 Fitting - 90 °
1M 2-00-04895 1 Fitting - Straight
13 2-00-04986 2 Screw, 1/4 - 20 x 4.500 HHC
14 2-00-00518 2 Lock Washer, 1/4 Split
15 2-00-00594 2 Nut, Hex 1/4 - 20 x .437 x .218
16 2-00-03702 6 Flat Washer For 1/4 Bolt
18 2-00-04895 1 Fitting - Straight
18#  2-00-04885 1 ORFS 90° Elbow, 3/4-16 to 13/16-16
** = Diesel Only
# = Gas Only

FORM NO. 56042525




I RETURN MANIFOLD & FITTINGS - VARIABLE DUMP

82 7765

09-5

4
3
12

FROM SIDE BROOM VALVE

FROM 6
RESERVOIR @
@ "4 FROM DRIVE PUMP
9 4 g

7)
<
18 (.

FROM CASE
DRAIN REAR—&>
WHEEL MOTOR

FROM CASE DRAIN
MAIN  BROOM MOTOR

FROM FRONT
PORT OF HOPPER
LIFT CYLINDER

N

FROM CONTROL
VALVE (PORT TI)

FROM CASE DRAIN

ON DRIVE PUMP
15

FORM NO. 56042525

Y 58
<P

s
. o)

5

FROM REAR OIL COOLER
e
/14

<
SO A= MAIN FRAME
,\‘-{’ N S BACKBONE
!

71011-7revE/1-06




09-5 RETURN MANIFOLD & FITTINGS - VARIABLE DUMP
7765

ltem Ref.No. Qty Description RETURN MAINFOLD & FITTINGS (VARIABLE DUMP)

1 2-00-02638 2 Screw, 1/4-20 x 3.0 HHC
2 7-48-00019 1 Return Manifold
3 2-00-04929 1 Reducer (O-Ring Face), ORS 8 to 4
4 2-00-04939 1 Nut for Reducer
5 2-00-04885 2 ORFS 90° Elbow, 3/4-16 to 13/16-16
6 7-33-02197 1 Hose
7 7-33-02551 1 Hose
8 7-33-02191 1 Hose
9 7-33-02244 1 Hose
10 2-00-05073 1 Fitting, Straight Barbed Stem, 1-11 1/2 x .50 x 2.57
11 2-00-04895 5 Fitting, ORFS Connector, 7/16-20 to 9/16-18
12 8-33-02184 1 Hose
13 8-33-02200 1 Hose
14 2-00-05479 1 Fitting, Reducer
15 7-33-02180 1 Hose
16 7-33-02186 1 Hose
17 8-33-02183 1 Hose
18 2-00-02220 1 Clamp, 13/16 to 1.50 Hose
19 2-00-00407 2 Flat Washer, .56 x .26 x .063
20 2-00-00518 2 Lock Washer, 1/4

FORM NO. 56042525




I  RETURN MANIFOLD & FITTINGS - MANUAL DUMP 09-5

84 7765

~—— FROM REAR OIL COQOLER
5 7-33-02051

3 &
19 =
FROM SIDE BROOM VALVEW

8-33-02184

FROM 20
RESERVOIR
6) P FROM DRIVE PUMP
18 ] 7-33-02197 _~ 3

MAIN FRAME
BACKBONE

17

FROM CASE
DRAIN REAR
WHEEL MOTOR
8-33-02184

FROM CASE DRAIN
MAIN BROOM MOTOR
8-33-02200

FROM CONTROL
VALVE(PORT T1)
7-33-02180

FROM CASE DRAIN
ON_DRIE PUMP
7-33-02186

71013-4revE/6-06

FORM NO. 56042525




09-5 RETURN MANIFOLD & FITTINGS - MANUAL DUMP
7765

ltem Ref.No. Qty Description RETURN MAINFOLD & FITTINGS (MANUAL DUMP)

1 2-00-02638 2 Screw, 1/4-20 x 3.0 HHC
2 7-48-00019 1 Return Manifold
3 2-00-04929 1 Reducer (O-Ring Face), ORS 8 to 4
4 2-00-04939 1 Nut for Reducer
5 2-00-04885 2 ORFS 90° Elbow, 3/4-16 to 13/16-16
6 2-00-05171 1 Plug, 7/16-20 O-Ring
7 2-00-05479 1 Fitting, Reducer
8 7-33-02551 1 Hose
9 2-00-00407 2 Flat Washer, .56 x .26 x .063
10 2-00-05073 1 Fitting, Straight Barbed Stem, 1-11 1/2 x .50 x 2.57
11 2-00-04895 4 Fitting, ORFS Connector, 7/16-20 to 9/16-18
12 2-00-00518 2 Lock Washer, 1/4
13 7-33-02180 1 Hose
14 8-33-02200 1 Hose
15 8-33-02184 2 Hose
16 7-33-02186 1 Hose
17 2-00-02220 1 Clamp, 13/16 to 1.50 Hose
18 7-33-02244 1 Hose
19 7-33-02197 1 Hose

FORM NO. 56042525




I | CYLINDER CONTROL VALVE & FITTINGS 09-5

86 7765

7-33-02189
TO UPPER PORT OF

%,
V\ Q(
> \
Q ( 4(/( Q TO LOWER PORT OF
Nl / SQUEEGEE CYLINDER
\f(@ U~ 8-33-02218
TO UPPER PORT OF
SCRUB DECK CYLINDER
SQUEEGEE CYLINDER
8-33-02189

TO LOWER PORT OF
SCRUB DECK CYLINDER
7-33-02189

TO PORT "T" ON POWER STEERING UNIT

71013-6/2-02

TO REAR CASE DRAIN
PORT ON RESERVOIR
7-33-02225

FORM NO. 56042525




09-5 CYLINDER CONTROL VALVE & FITTINGS
7765

ltem  Ref.No. Qty Description CYLINDER CONTROL VALVE & FITTINGS

1 2-00-04596 2 Screw, 1/4-20 x 3.50 HHC
2 7-88-00069 1 Valve

3 2-00-04895 6 Straight Fitting
4 2-00-04892 2 ORFS 90° Elbow, 7/16-20 to 9/16-18

5 2-00-00518 2 Lock Washer, 1/4 Split
6 2-00-05177 2 Plug

7 2-00-00409 2 Flat Washer, 1/4
8 7-12-02032 1 Cavity Plug

FORM NO. 56042525




I AUXILIARY PUMP & FITTINGS - GAS

7765

88

09-5

Item Ref. No.

2-00-05353
2-00-04921
7-60-05027
7-60-05026
2-00-04928
2-00-04957
8-33-02202
2-00-04932
7-33-02331
2-00-04926
7-33-02334
8-33-02327

O ~NO O WN -

—_ A
N - O ©

FORM NO. 56042525

Qty

1
2

2
bl

- RN

Ref.

Ref.
Ref.

TO PORT “P”
ON POWER
STEERING

Description AUXILIARY PUMP & FITTINGS (GAS)

Fitting, 90° Elbow
Fitting, 90° Elbow
Aucxiliary Pump
Drive Pump

ORFS Run Tee, 13/16 - 16
ORFS Cap, #8 ORS
Hose

Fitting, Reducer
Hose, 160RS 46"
Fitting, 90° Elbow
Hose, 52.25"

Hose, 94"

TO RELIEF VALVE IN
/— RECOVERY TANK LID

TO PORT “P” ON MAIN
CONTROL VALVE




09-5 AUXILIARY PUMP & FITTINGS - DIESEL
7765

19

TO RESERVOIR

TO PORT“P” ON MAIN
<

CONTROL VALVE

~

7

TO RELIEF VALVE IN
RECOVERY TANK LID

TO PORT “P” ON POWER
STEERING UNIT

Iltem Ref.No. Qty Description AUXILIARY PUMP & FITTINGS (DIESEL)

1 2-00-05353 1 Fitting, 90° Elbow

2 2-00-04921 2 Fitting, 90° Elbow

3 7-60-05027 1 Auxiliary Pump

4 7-60-05026  Ref. Drive Pump

5 2-00-04928 1 ORFS Run Tee, 13/16 - 16

6 2-00-04957 1 ORFS Cap, #8 ORS

7 8-33-02202 Ref.  Hose

8 2-00-04932 1 Fitting, Reducer

9 7-33-02331 Ref.  Hose, 160RS 46”
10 2-00-04926 1 Fitting, 90° Elbow
1" 7-33-02334 Ref.  Hose, 52.25
12 8-33-02195 Ref.  Hose, 69.5”

FORM NO. 56042525




09-5

BATTERY
7765

90

16

20

TO GROUND
TO STARTER
1
—~
3 19,2223

1,18,2

71001revB/2-06

FORM NO. 56042525




09-5 | BATTERY
7765

ltem  Ref.No. Qty Description BATTERY

1 7-90-07514 1 Cable, Battery (+) (to Starter) (Gas/LP)
2 0875-008 1 Battery (Gas & LP)
0875-057 1 Battery (Diesel)

3 8-21-04016 2 Edging
4 2-00-03569 6 Carriage Bolt, 5/16-18 x 3/4
5 56514751 1 Door, Battery Access
6 7-23-03113 1 Fastener, Quarter-Turn
7 7-23-03106 2 Retainer Washer, .265 x .625 x .025
8 2-00-03575 1 Carriage Bolt, 1/4-20 x .75
9 56514752 1 Clamp, Battery
10 2-00-03702 1 Flat Washer, .625 x .281 x .062
11 2-00-00518 1 Lock Washer, 1/4 Helical Spring
12 2-00-00594 1 Nut, Hex 1/4-20 x .437 x .218
13 7-23-03108 1 U-Clip
14 7-23-00023 1 Hinge
15 2-00-00409 6 Flat Washer, .687 x .343 x .062
16 2-00-00530 6 Lock Washer, Helical Spring 5/16 Med.
17 2-00-00585 6 Nut, Hex 5/16-18 x .500 x .265
18 7-90-07280 1 Cable, Battery (+) (to Starter) (Diesel)
19 7-90-07515 1 Cable, Battery (-) (to Ground) (Gas/LP)
20 2-00-05253 1 Clamp, 1/2" Battery Cable
21 2-00-05171 1 Boot, Protective (Red)
22 2-00-05173 1 Boot, Protective (Black)
23 7-90-07262 1 Cable, Battery (-) (to Ground) (Diesel)

FORM NO. 56042525




09-5

ENGINE COVER

7765

92

FORM NO. 56042525




09-5 ENGINE COVER
7765

ltem  Ref.No. Qty Description ENGINE COVER

1 56514801 1 Engine Cover

2 56514802 1 Center Support Weldment

3 7-78-05016 1 Stop, Engine Cover

4 8-41-00037 1 Slam Latch

5 56514803 1 Handle, Cover Latch

6 7-31-06061 1 Grip, Cover Latch

7 56514804 1 Bracket, Engine Cover

8 8-21-04038 1 Edging

9 7-29-00157 1 Gasket, Engine Cover Seal
10 7-76-00106 1 Spring, Handle Return
11 2-00-00518 4 Lock Washer, Helical Spring 1/4 Med
12 2-00-00221 6 Screw, 1/4-20 x .75 HHC
13 2-00-03702 5 Flat Washer, .625 x .281 x .062
14 2-00-00641 5 Nut, 1/4-20 Fiber Insert Hex
15 2-00-04794 2 Screw, #10-24 x .625 HHC
16 2-00-01246 2 Nut, #10-24 Elastic Stop
17 2-00-00203 2 Bolt, 1/4-20 x 1.5 Hex
18 2-00-00409 3 Flat Washer, .687 x .343 x .062
19 7-55-08116 1 Striker Pin
20 2-00-00644 2 Nut, 5/16-18 Fiber Insert Hex
21 2-00-00410 12 Flat Washer, .875 x .375 x .062
22 2-00-00209 6 Screw, 3/8-16 x 1.25 HHC
23 2-95-04182 6 Nut, 3/8-16 Hex Stop
24 2-00-01255 1 Screw, 5/16-18 x 7/8 HHC
25 2-00-02303 1 Lock Washer, 5/16 HS Med.

26 8-32-09013 1 Horn
27 56109092 1 Bracket, Radiator Support
28 7-21-04031 2 Edging-Brush Drive Support

FORM NO. 56042525




09-5

FUEL TANK - GAS

7765

94

FORM NO. 56042525




09-5 FUEL TANK - GAS
7765

ltem  Ref.No. Qty Description GAS TANK - GM 3.0 LITER ENGINE

1 56109112

2 7-13-07243
3 56305062
4 7-11-04082

Gasoline Tank Weldment
Clamp, Fuel Pump

Fuel Pump

Fuel Temp Manifold

—_ a N

*5 7-11-04083

6 7-11-04084

7 56305412
8 7-33-02735

Fitting, -6 SAE x 5/16 Quick Connect
Fitting, -3 SAE x 5/16 Quick Connect
Fuel Filter

Hose, Low Permeation Fuel Line

9 7-33-02736
10 7-33-02737
1" 7-33-02738
12 7-33-02739

Hose, Low Permeation Fuel Line
Hose, Low Permeation Fuel Line
Hose, Low Permeation Fuel Line
Hose, Low Permeation Fuel Line

_ a

13 2-00-04721 3 Rubber Grommet

14 2-00-00198 2 Carriage Bolt, 1/4-20 x 2.0
15 2-00-03702 19 Washer, ,625 x .281 x .063
16 2-00-00641 11 Nut, 1/4-20 Fiber Insert

17 2-00-03575
18 2-00-06572
19 2-00-06573
20 8-26-04003

Carriage Bolt, 1/4-20 x 3/4
Nut, M4 Distorted Thread
Nut, M5 Distorted Thread
Float, Fuel Level

21 56508354
22 56514816
23 56514817
24 56514818

Fuel Cap

Cover (Weldment)
Bracket, Clamp
Bracket, Clamp

NN = —

25 2-00-00518 8 Lock Washer, 1/4 Helical Spring

26 2-00-00221 11 Bolt, 1/4-20 x 3/4 LG Fin. Hex Head
27 2-00-04602 2 Clamp

*28 56109052 1 Fitting, Fuel Pump

* = Included with 0777-069 engine
See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




I GV 3.0 LITER - GAS ENGINE (AIR FILTRATION SYSTEM)
96 7765

09-5

71073-3/3-06

FORM NO. 56042525




09-5 GM 3.0 LITER - GAS ENGINE (AIR FILTRATION SYSTEM)
7765

ltem Ref.No. Qty Description GM 3.0 LITER - GAS ENGINE (AIR FILTRATION SYSTEM)

1 0777-069 1 Engine, GM 3.0 GAS
2 7-08-01324 1 Bracket, Air Cleaner
3 7-13-07242 1 Clamp, Air Cleaner
4 7-24-04083 1 Filter Assy., Air Cleaner
5 2 Cap Screw, 3/8-16 x 1.25 NOTE 1
6 1 Cap Screw, 3/8-16 x 2.0 NOTE 1
7 2-00-00208 2 Screw, 5/16-18 x 3/4 HHC
8 2-00-00409 2 Flat Washer, .687 x .344 x .062
9 2-00-00644 2 Nut, 5/16-18 Fiber Insert Hex

10 7-33-02711 2 Hose, Air Intake

11 56305240 1 Tube Weldment

12 7-33-02714 1 Hose, Air Intake

13 2-00-03778 1 Plug, 1/8 NPT

14 2-00-02216 5 Clamp, Hose

15 2-00-03407 1 Clamp, Hose

16 56478461 1 Filter Service Indicator

NOTE 1: Included with 0777-069 engine
See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




I GV 3.0 LITER - LP ENGINE (AIR FILTRATION SYSTEM) 09-5

98 7765

[

= 1 =
fie ,ﬁ% %

'
N

Y ( ;,"?&

o APPLY LOCTITE 262

FORM NO. 56042525




09-5 GM 3.0 LITER - LP ENGINE (AIR FILTRATION SYSTEM)
7765

ltem  Ref.No. Qty Description GM 3.0 LITER - LP ENGINE (AIR FILTRATION SYSTEM)

1 0777-068 1 Engine, GM 3.0 LP

2 7-08-01324 1 Bracket, Air Cleaner

3 7-13-07242 1 Clamp, Air Cleaner

4 7-24-04083 1 Filter Assy., Air Cleaner

5 2 Cap Screw, 3/8-16 x 1.25 NOTE 1
6 1 Cap Screw, 3/8-16 x 2.0 NOTE 1
7 2-00-00208 2 Screw, 5/16-18 x 3/4 HHC

8 2-00-00409 2 Flat Washer, .687 x .344 x .062

9 2-00-00644 Nut, 5/16-18 Fiber Insert Hex

10 7-33-02711
1" 56305240
12 7-33-02712

Hose, Air Intake
Tube Weldment
Hose, Air Intake

_ A AN

13 7-33-02714 Hose, Air Intake

1
14 2-00-03778 1 Plug, 1/8 NPT
15 2-00-02216 5 Clamp, Hose
16 2-00-03407 1 Clamp, Hose

17 56900921
18 8-82-00046
19 7-33-02721
20 56478461

Fitting, 1/4 NPT x 1/8 NPT x 3/8 JIC Tee
Switch, Low Pressure
Hose, LP High Pressure (64”)

1
1
1
1 Filter Service Indicator

21 2-00-05678 1 Fitting, 1/4” NPT Street Elbow, 90, Brass

NOTE 1: Included with 0777-068 engine
See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




B GV 30LITER-

100 7765

GAS & LP ENGINES (SUPPORTS, BRACKETS)

09-5

71074-1/12-05

FORM NO. 56042525




09-5 GM 3.0 LITER - GAS & LP ENGINES (SUPPORTS, BRACKETS)

101

Item

1

S~ w

o NOoO G

10
1"
12

13
14
15
16

17
18
19

7765
Ref.No. Qty Description GM 3.0 LITER - GAS & LP ENGINES (SUPPORTS, BRACKETS)
0777-068 1 Engine, GM 3.0 LP
0777-069 1 Engine, GM 3.0 GAS
7-08-01325 1 Bracket, Engine Mount
7-08-01326 1 Bracket, Engine Mount
7-08-01327 1 Bracket, Engine Mount

2-00-00402 19 Washer, 25/64 1D x 3/4 OD
2-00-02310 11 Lock Washer, 3/8 Helical Spring
2-00-00233 7 Bolt, 3/8-16 x 1.25 Fin. Hex Head
2-00-00209 7 Bolt, 3/8-16 x 1.25 Hex Head

2-00-00234 1 Screw, 3/8-16 x 1.50 HHC
7-81-00289 1 Support, Engine

7-81-00290 1 Support, Engine

2-95-04182 4 Nut, 3/8-16 Hex Stop
7-35-00017 4 Isolator, Engine Mount (Red Dot)
2-00-05955 4 Washer

2-00-00405 2 Flat Washer, 1.063 x .531 x .094
2-00-02617 4 Screw, 1/2-13x 3.5 SS
2-00-05067 4 Spacer, Snubbing Washer
2-00-04936 4 Nut, 1/2-13 Elastic Lock

7-21-04031 3 Edging, Brush Drive Support

FORM NO. 56042525




I GV 3.0 LITER - GAS & LP ENGINES (EXHAUST SYSTEM)
102 7765

09-5

FORM NO. 56042525

71074-2/12-05




09-5 GM 3.0 LITER - GAS & LP ENGINES (EXHAUST SYSTEM)
7765 103

ltem  Ref.No. Qty Description GM 3.0 LITER - GAS & LP ENGINES (EXHAUST SYTEM)

1 0777-068 1 Engine, GM 3.0 LP
0777-069 1 Engine, GM 3.0 GAS
*2 7-29-00344 1 Gasket, Exhaust Flange
3 7-56-04081 1 Exhaust Downpipe

*4 7-29-00345 2 Gasket, Exhaust Flange
*5 7-49-00045 1 Muffler, Catalyst
6 7-31-07036 1 Hanger, Muffler

7 7-56-04082 1 Exhaust Tailpipe
*8 7-11-04081 1 02 Sensor, GM 3.0
9 2-00-00409 3 Flat Washer, .687 x .344 x .062

10 2-00-00530 3 Lock Washer, 5/16
11 2-00-04948 3 Screw, M8 x 1.25 x 25mm HHC
12 2-00-00402 4 Washer, 25/64 1D x 3/4 OD

13 2-00-00209 4 Bolt, 3/8-16 x 1.25 Hex Head
14 2-00-02310 4 Lock Washer, 3/8 Helical Spring
15 2-00-02360 4 Nut, 3/8-16 Hex

16 2-00-03702 4 Washer, ,625 x .281 x .063
17 2-00-00205 2 Bolt, 1/4-20 Fin. Hex Head
18 2-00-00641 2 Nut, 1/4-20 Fiber Insert

* = Included with 0777-068 and 0777-069 engines
See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




09-5

GM 3.0 LITER - GAS & LP ENGINES (FAN, RADIATOR HOSES)

7765

104

s .,w,)..,,, v _,sm.oJ p
VE) =R f(\ 7\ {
72 //, N N

/

i
O =
L=

o
)
2

o < 77
J\Km .%Nﬁho ,

71074-4/6-07

FORM NO. 56042525




09-5 GM 3.0 LITER - GAS & LP ENGINES (FAN, RADIATOR HOSES)
7765 105

ltem  Ref.No. Qty Description GM 3.0 LITER - GAS & LP ENGINES (FAN, RADIATOR HOSES)

1 0777-068 1 Engine, GM 3.0 LP
0777-069 1 Engine, GM 3.0 GAS

2 7-33-02706 1 Hose, Upper Radiator

3 7-33-02713 1 Hose, Lower Radiator

4 2-00-03404 2 Clamp, Hose

5 2-00-02216 2 Clamp, Hose

6 7-75-01282 1 Spacer, Fan

7 56109130 1 Fan, 18” 5-Blade Sickle

8 2-00-00530 4 Lock Washer, 5/16

9 2-00-06557 4 Screw, 5/16-24 x 2.25 Hex Head
10 2-00-03829 1 Lock Washer, 3/8 Int./Ext. Tooth
11 2-00-04705 1 Bolt, 3/8-16 x 1.25 Fin. Hex Head

12 56109184 1 Connector, O-Ring
13 56305142 1 Hose Assy
14 56462247 1 Plug, Hex 37 Flared

FORM NO. 56042525




I FUEL TANK ASSEMBLY - LP 09-5

106 7765

—~T s /SEAT BRACKET
/ N \l\ T
. -

LOW FUEL INDICATOR LIGHT
INSTRUMENT PANEL

ATTACH TO FITTING 2-00-05942
FROMASSEMBLY #71074

FORM NO. 56042525




09-5 FUEL TANK ASSEMBLY - LP
7765 107

ltem  Ref.No. Qty Description LP FUEL TANK ASSY.

1 56369675 1 Coupling (Woodward N3-0042-1) NOTE 1
2 8-56-05026 1 Fitting, 1/4 NPT x 1/4 FM 45° (Woodward N2-1106) NOTE 1
3 2-00-05721 1 Fitting, 1/4 NPT x 3/8 SAE 45, 45° (Woodward N2-1105) NOTE 1
4 7-33-02740 1 Hose, 5/16 ID x 44", #6 UL (Woodward 44” N8-3001) NOTE 1
6 8-56-05023 2 Fitting, 1/4 NPT x 3/8 SAE 90° (Woodward N2-1107) NOTE 1
5 7-33-02721 1 Hose, 5/16 ID x 64", #6 UL (Woodward 64” N8-3001) NOTE 1
7 2-00-06094 1 Relief Valve (Woodward N3-0038-1) NOTE 1
8 2-00-06555 1 Fitting, Bulkhead (Woodward N3-0037) NOTE 1
9 56514887 2 Weldt, LP Collar

10 56514842 1 Lock

11 2-00-00220 2 Screw, 1/4-20 x .625 HHC

12 2-00-00518 2 Lock Washer, 1/4 Helical Spring

13 56456590 1 LP Tank

14 2-00-00233 9 3/8-16 x 1.0 LG

15 2-95-04182 5 Nut, 3/8-16 Fiber Insert

16 2-00-03702 2 Washer, .625 x .281 x .063

17 7-50-05143 2 Pad

22 2-00-02310 Lock Washer, 3/8 Helical Spring
23 7-11-04035 1 Light, Low LP Indicator

24 REF Fitting NOTE 2

~

25 56514839 1 Guard, LP Tank
26 2-00-04721 1 Rubber Grommet

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

NOTE 1: Contained in LP Kit 7-11-04009.
NOTE 2: Comes with LP tank.

FORM NO. 56042525




I VTsUBISHI S4Q2 DIESEL ENGINE (FAN, EXHAUST, HOSES)
108 7765

09-5

FORM NO. 56042525




09-5 MITSUBISHI S4Q2 DIESEL ENGINE (FAN, EXHAUST, HOSES)
7765

109

ltem Ref.No. Qty Description MITSUBISHI S4Q2 DIESEL ENGINE (FAN, EXHAUST, HOSES)

1 0777-052 1 Engine Assy., Mitsubishi S4Q2 Diesel
2 7-31-07017 1 Hanger, Muffler
3 7-33-02709 1 Hose, Lower Radiator
4 2-00-03404 6 Clamp
5 7-33-02708 1 Hose, Upper Radiator
6 7-87-02239 1 Tube, Exhaust Downpipe
7 7-49-00031 1 Muffler
8 7-56-04055 1 Tailpipe
9 2-00-04040 2 Clamp, 1/4” Muffler
10 7-75-01248 1 Spacer, S4Q2 Engine Fan

11 56109130 1 Fan, 18” 5-Blade Sickle

12 2-00-00530 12 Lock Washer, 5/16

13 2-00-00196 Carriage Bolt, .31-18 x 1.0

14 2-00-00518 Lock Washer, 1/4” Helical Spring
15 2-00-00594 Nut, 1/4-20 Hex

_ a

16 2-00-05964
17 2-00-05981
18 7-34-09016
19 7-13-07075

Nut, M8 x 1.25

Screw, M8 x 1.25 x 55mm HHC
Sleeve, Insulating

Clamp Muffler 1 5/8

i i

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




I V'TSUBISHI S4Q2 DIESEL ENGINE (SUPPORTS, THROTTLE)
110 7765

09-5

71082-2/2-06

FORM NO. 56042525




09-5 MITSUBISHI S4Q2 DIESEL ENGINE (SUPPORTS, THROTTLE)
7765

ltem Ref.No. Qty Description MITSUBISHI S4Q2 DIESEL ENGINE (SUPPORTS, THROTTLE)

1 7-81-00273 1 Support, Engine
2 7-35-00017 4 Isolator, Engine Mount (Red Dot)
3 2-00-05067 8 Spacer, Snubbing Washer
4 7-08-01341 2 Bracket, Engine Rear
5 7-08-01339 1 Bracket, Engine Mount
6 7-08-01340 1 Bracket, Engine Mount
7 2-00-02310 6 Lock Washer, 3/8 Helical Spring
8 2-00-04705 6 Bolt, 3/8-16 x 1.25 LG Fin. Hex Head
9 2-00-02698 4 Screw, 1/2-20 x 3.50 LG HHC
10 2-00-00640 4 Nut, 1/2-20 Fiber Insert
11 2-00-04801 6 Flat Washer, 1.00 x .39 x .06
12 2-00-02312 2 Lock Washer, 1/2
13 2-00-02360 5 Nut, 3/8-16 Hex
14 7-81-00290 1 Support, Engine
15 8-03-04321 1 Arm, Throttle
16 7-08-01209 1 Bracket, Forward/Reverse Cable
17 2-00-05043 8 Washer, 25/64 1D x 3/4 OD Plain
18 2-00-05370 2 Screw, M12 x 1.75 x 40mm HHC
19 2-00-05957 6 Screw, M12 x 1.75 x 25mm HHC
20 2-00-05042 18 Lock Washer, M10 Helical Spring
21 2-00-05958 6 Screw, M10 x 1.25 x 20mm HHC
22 7-16-05045 1 Coupling, Engine
23 2-00-05963 8 Screw, M8 x 1.25 x 15mm 8.8 Blox
24 7-33-05144 1 Casting, Pump Plate
25 2-00-05961 12 Screw, M10 x 1.25 x 30mm HHC
26 8-90-07328 1 Wire, Ground to Frame
27 2-00-00232 1 Bolt, 3/8-16 Fin. Hex Head
28 2-00-03829 2 Lock Washer, 3/8 Int./Ext. Tooth
29 8-13-07094 1 Clamp, Conduit
30 2-00-00498 2 Lock Washer, #10 Ext.
31 2-00-00426 2 Flat Washer, .500 x .219 x .063
32 2-00-01246 2 Nut, #10-24 Elastic Stop
33 7-10-00024 1 Cable, Throttle (80”)
34 8-25-02036 1 Connector, Ball Joint
35 2-00-00626 1 Nut, 10-32
36 2-00-00633 1 Nut, 1/4-28 Fiber Insert
37 2-00-00518 2 Lock Washer, 1/4” Helical Spring
38 2-00-05279 2 Screw, M6 x1.0 x 20mm HHC
39 7-21-04031 4 Edging, Brush Drive Support
40 2-00-04795 2 Screw, 8-32 BHC
41 2-00-05955 8 Washer

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




09-5

MITSUBISHI S4Q2 DIESEL ENGINE (FUEL SYSTEM)

7765

112

ROUTE TO FUEL PUMP

ON THE ENGINE

71082-3/2-06

—TUBE #7-87-02182 FROM FUEL TANK ASSEMBLY

FORM NO. 56042525




09-5 MITSUBISHI S4Q2 DIESEL ENGINE (FUEL SYSTEM)
7765 113

ltem  Ref.No. Qty Description MITSUBISHI S4Q2 DIESEL ENGINE (FUEL SYSTEM)

1 2-00-04801 2 Flat Washer, 1.00 x .39 x .06
2 8-08-00940 1 Bracket, Fuel Filter
3 7-24-04078 1 Filter, Diesel Fuel
4 2-00-00530 4 5/16” Lock Washer
5 2-00-06532 2 Screw, M8 x 1.25 x 40mm
6 2-00-00209 2 Bolt, 3/8-16 x 1.25 Hex Head
7 2-00-00402 2 Washer, 25/64 ID x 3/4 OD
8 2-95-04182 2 Nut, 3/8-16 Hex Stop
9 2-00-05261 2 Insert, 1/4-20 Threaded
*10 8-60-05028 1 Pump, Fuel
11 2-00-00518 3 Lock Washer, 1/4” Helical Spring
12 2-00-00221 4 Bolt, 1/4-20 x .75 Fin. Hex Head
*13 2-00-05973 1 Hose Barb, 1/8 NPT x 5/16 90° Elbow
14 8-33-02145 1 Hose, Fuel (227)
15 2-95-04388 6 Clamp, Hose
16 2-00-03702 5 Flat Washer, .625 x .281 x .062
17 2-00-02587 1 Cap Screw, 1/4-20 x 1.25 Hex Head
18 2-00-00594 1 Nut, 1/4-20 Hex
19 8-08-00936 1 Bracket, Murphy
20 2-00-00641 3 Nut, 1/4-20 Fiber Insert
21 2-00-00512 2 Star Washer
22 7-64-00040 1 Relay, Murphy
23 2-00-00052 2 Screw, #10-24 x .38 RHMS
24 8-08-00939 1 Bracket, Murphy
25 2-00-04363 2 Screw, M8 x 1.25 x 20mm
26 2-00-00503 2 Lock Washer, 1/4-20

27 7-64-00041
*28 8-74-00012
29 8-33-02172
30 8-08-07038
31 2-00-04873

Relay, Glow Plug
Solenoid, Starter
Hose, Fuel (15”)
Bumper, Fuel Line
Clamp, Cable

AN =

32 2-00-04602
33 2-00-00501
34 2-00-01490
35 7-21-04051
36 2-00-05983

Clamp

Washer, 1/4 ID x .44 OD x .046
Screw, 1/4-20 x .875 Hex Head
Edging, Frame

Fitting, 1/8 NPT x 5/16 Hose Barb

AN =

37 7-33-02641 1 Hose, 5/16 1D x 4” Fuel
38 2-00-03062 2 Screw, #10-24 x 5/8
39 2-00-01246 2 Nut, #10-24 Elastic Stop

* = Comes with Engine Assembly
See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




I V/TSUBISHI S4Q2 DIESEL ENGINE (AIR FILTRATION SYSTEM)
114 7765

09-5

FORM NO. 56042525

71082-4/2-06




09-5 MITSUBISHI S4Q2 DIESEL ENGINE (AIR FILTRATION SYSTEM)

7765 115
Item Ref.No. Qty Description MITS S4Q2 DIESEL ENGINE (AIR INTAKE/FILTRATION)
1 7-08-01206 1 Bracket, Air Cleaner
2 7-13-07231 1 Band, Air Cleaner Assy.
3 7-24-04083 1 Filter Assy., Air Cleaner
4 7-33-02613 1 Hose, Air Intake
5 2-00-05042 4 Lock Washer, M10 Helical Spring
6 2-00-05958 4 Screw, M10 x 1.25 x 20mm HHC
7 2-00-00409 2 Flat Washer, .687 x .344 x .062
8 2-00-00644 2 Nut, 5/16-18 Fiber Insert Hex
9 2-00-00207 2 Screw, 5/16-18 x 1.25 Hex Head
10 2-00-02216 1 Clamp, Hose
1 2-00-02217 1 Clamp, Hose
12 2-00-05004 1 Fitting, 1/8 NPT Nipple
13 56478461 1 Filter Service Indicator

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




I FUEL TANK - DIESEL

116 7765

09-5

VAR 2R\A M

FORM NO. 56042525

_— & (Diesel)

Gas (only) return line
(7-33-02619) runs down
side of tank to hole in
plate (see #13)

(v va))
X

13 (Gas only)

P4747ecp-PP




09-5 FUEL TANK - DIESEL
7765 117

ltem  Ref.No. Qty Description FUEL TANK (DIESEL)

1 2-00-00221 8 Screw, 1/4-20 x .750 HHC
2 2-00-00518 10 Lock Washer, 1/4 Helical Spring
3 56514816 1 Cover
4 56514817 2 Bracket
5 8-26-04003 1 Float
6 2-00-04737 5 Screw, #10-32 x .44 (Self-Seal)
7 7-29-00348 1 Gasket
8 8-83-04029 1 Fuel Tank
9 56514818 2 Bracket
10 2-00-03702 10 Flat Washer, 1.062 x .265 x .062
11 2-00-04494 1 Fitting, 1/8” 90° Male Elbow Compression
12 7-87-02160 1 Fuel Line
13 2-00-03878 1 Grommet, 1.125 x .625 x .437 x .187
14 7-11-00029 1 Fuel Cap
15 8-08-07038 2 Bumper, Fuel Line
18 2-00-00594 2 Nut, 1/4-20 Fin. Hex

19 2-00-03829 Star Washer
20 2-00-00512 1 Star Washer

—_

FORM NO. 56042525




09-5

RADIATOR ASSEMBLY

7765

118

FORM NO. 56042525




09-5 RADIATOR ASSEMBLY
7765 119

ltem  Ref.No. Qty Description RADIATOR ASSEMBLY

1 56109131 1 Radiator
2 7-08-01337 1 Bracket, Oil Cooler
3 2-00-00409 13 Flat Washer, .687 x .344 x .062
4 2-00-05963 12 Screw, M8 x 1.25 x 15mm HHC
5 7-62-01014 1 QOil Cooler
6 2-00-03569 4 Carriage Bolt
7 2-00-00644 4 Nut, 5/16-18 Fiber Insert Hex
8 7-35-00017 2 Isolator, Engine Mount (Red Dot)
9  2-00-05955 2 Washer
10 2-00-05067 2 Spacer, Snubbing Washer
1" 2-00-00405 2 Flat Washer, 1.063 x .531 x .094
12 2-00-02312 2 Lock Washer, 1/2”
13 2-00-02682 2 Screw, 1/2-13x 2.75
14 7-07-02002 1 Overflow Bottle Assy. (1 liter)
15 7-33-02723 1 Hose, 1/4” ID x 20", Black
16 2-00-04873 4 Clamp, Cable
17 2-00-05363 1 Clamp, Hose
18 7-33-02724 1 Hose, 1/4” ID x 28", Clear
19  2-00-00530 4 Lock Washer, 5/16
21 56109092 1 Bracket, Radiator Support
22 2-00-05956 1 Plug, Radiator Outlet (Gasoline/LPG)
23 2-00-06571 1 Plug, Radiator Outlet (Diesel)
24 2-00-02216 1 Clamp, Hose
25  2-00-04979 2 Fitting, Straight -8 ORS x -12 SAE
26 2-00-03266 2 Fan Washer

27 7-35-00028

—_

Isolator, 32 x 32, M8-1.25

FORM NO. 56042525




09-5

DECALS
7765

120

FORM NO. 56042525




09-5 DECALS
7765 121

ltem Ref.No. Qty Description DECALS

1 56014601 1 Decal, Caution
2 56015370 4 Decal, Tie Down
3 56111419 1 Decal, LPG (LPG only)
4 56015424 1 Decal, Warning Hydraulic
5 56015425 2 Decal, Warning Broom
6 56015426 2 Decal, Warning Fan
7 56015427 1 Decal, Warning Tip Over
8 56015428 2 Decal, Warning Hopper
9 56015463 1 Decal, Coolant Level
10 56016363 2 Decal, Warning Hot
1 56025496 2 Decal, Caution
12 56030080 2 Decal, Hands Clear
13 56016226 1 Decal, Unleaded Fuel (Petrol only)
56109404 1 Decal, Low Sulfur Diesel (Diesel only)
14 56016163 3 Decal, No Step
15 8-18-00490 1 Bi-directional Pedal

16 8-18-00517
17 8-18-00516
18 8-18-00521
19 8-18-00500
20 56016730

Front Instrument Panel
Top Instrument Panel
Left Side Control Panel
Side Broom-Pull to Raise
Decal-Advance

—_ A a aa

21 56514821 2 Decal, 7765
22 8-50-05022 3 Pad (foot pedal)
23 7-50-05136 1 Pad (edge)

FORM NO. 56042525




09-5

STEERING & INSTRUMENT PANEL

7765

122

FORM NO. 56042525




09-5 STEERING & INSTRUMENT PANEL
7765 123

ltem  Ref.No. Qty Description STEERING & INSTRUMENT PANEL

1 56001954 2 Wsh, Flt Sae #10
2 56002043 6 Scr, Pan Phil 10-24 X .38
3 56002063 4 Wsh, Flt Sae 3/8
4 56002491 8 Nut, Hex Nyl Loc Ss 1/4-20
5 56002807 8 Scr, Hex Ss 1/4-20 X .75
6 56002859 12 Wsh, Flt Sae Ss 1/4
7 56002947 4 Scr,Hex Hd Loc 3/8-16x1.00
8 56009019 1 Scr, Hex Thd Form 1/4-20 X .38
9 56009033 2 Scr, Hex Thd Form 1/4-20 X .50
10 56514760 1 Blank Panel
1 56514756 1 Housing, Console Weldment
12 56514759 1 Cover-Panel
13 56514761 1 Housing, Steering Weldment
14 56514762 1 Bracket-Console Support
15 2-00-03466 13 Screw #10-16x1/2 Self Tapping
16 2-00-04590 8 Washer, Sealing
17 2-00-04876 4 Screw- 1/4-20 X .50 Bhcs W/ Nylok
18 7-70-05135 1 Steering Column Assy
19 7-89-08041 1 Steering Wheel
20 8-11-00022 1 Cap Steering Wheel
21 56514758 1 Panel-Circuit Breaker Mount
22 56514757 1 Instrument Panel
23 7-60-05029 1 Steering Unit
* 0880-675 1 Seal Kit

FORM NO. 56042525




I 'STRUMENT PANEL CONNECTIONS

124 7765

09-5

LP ONLY
GAS &
26 18 piEseL
ONLY

29 3 5 6

DECAL

SIDE
37\ - BROOM
~__SWITCH

10—
23 SR ©
MOTOR

SWITCH

14
11
\\\
4

\\ ] DECAL
v /' / | A ',/ ! Wy /
Tl L A
R 55
I~ . // N
DIESEL ONLY 13
1 21 22 15
bl 15
27 16
24 , e e
" C1303ecp/6-07
OPTS
OPTS
38

FORM NO. 56042525




09-5 INSTRUMENT PANEL CONNECTIONS
7765 125

ltem  Ref.No. Qty Description INSTRUMENT PANEL CONNECTIONS

(K 7-82-00026 1 Key Switch (K-SW)

2n 8-82-00024 1 Horn, Push Button (H-PB)
3 8-64-00008 10 Circuit Breaker (15 AMP)
4 0795-186 1 Harness, Instrument Panel
5A 8-48-00016 1 Voltmeter (VM)

6" 8-48-05027 1 Gauge, Oil Pressure (OPG)
7 56478363 1 Gauge, Hour Meter (HM)
8h 8-48-05028 1 Gauge, Water Temperature (WTG)
9° 7-40-05028 2 Light, Rec High - Solution Low
10* 8-82-00044 2 Switch, Main & Side Broom (SPST On/Off)
1~ 7-82-00019 3 Switch, SPST On/Off (L)
128 7-82-00020 2 Switch, SPDT On/On
13 8-82-00045 1 Switch, Glow Plug (Diesel Only)
14 2-00-03062 1 Screw, #10 - 24 x .625 THM
154 2-00-00519 2 Washer, #10 Lock Med. Helical Spring
16*  2-00-00605 3 Nut, #10 - 24 Hex.
17 8-90-07357 2 Wire, WTG to FG (Gas & Diesel Only)
18 8-48-05032 1 Gauge, Fuel (Gas & Diesel Only)
19*  8-64-05009 1 Relay
200 8-64-00012 3 Relay
21 2-00-03063 3 Screw, #10 - 24 x .750 THM
22 2-00-00466 1 Flat Washer, .833 x .250 x .031
23 8-82-00045 1 Switch, Shaker Motor (SM-SW)
24 2-00-04757 2 Hole Plug
25" 2-00-04942 1 Hole Plug (Light SW)
26 7-11-04035 1 Kit, Low LP Indicator Light (LP Only)
27~ 2-00-03061 2 Screw, #10-24 x .50 THM
287 0795-111 1 Harness, Circuit Breaker
290 56514757 1 Weldment, Instrument Panel
307 56514758 1 Panel, Circuit Breaker Mount
31 2-00-02330 4 Nut, #10-32 Hex.
32 2-00-00512 5 Washer, #10 Int.
334 8-08-00748 1 Bracket, Relay

344 8-11-00044 10 Boot

350 8-18-00516 1 Decal, Control Top Instr Panel
367 8-18-00517 1 Decal, Control Top Instr Panel
37< 2-00-04896 2 Hole Plug
380 8-90-07434 2 Wire Assy.

A = Used on all models
< =Used on MD models

FORM NO. 56042525




I sPAR: PARTS - GASILP

126

7765

09-5

SPARE PARTS - GAS/LP (VARIABLE DUMP) MACHINES

BROOM & HOPPER COMPONENTS

7-25-08036 1 Flap, Broom Chamber Front
7-25-08032 1 Flap - Broom Chamber
7-25-08034 2 Flap - Broom Chamber Rear Sides
7-25-08033 2 Flap - Broom Door
7-29-00226 4 Gasket - Broom Door
7-25-08068 1 Flap - Hopper Lip
7-68-05019 1 Seal Outer Door
SQUEEGEE COMPONENTS
56514860 1 Kit, Rear Skirt, Squeegee
56514859 1 Kit, Side Skirt, Squeegee
FILTERS
7-24-04032 1 Hydraulic Return Filter Element
7-24-04046 1 Hopper Panel Filter
7-24-04086 1 Engine Air Filter (Safety)
56482029 1 Engine Air Filter (Main)
ENGINE-RELATED COMPONENTS
GM 3.0L Gas/LP Engine
56109023 1 Oil Filter
56305412 1 Fuel Filter (Gasoline)
56305410 1 Filter (Propane)
56109028 1 Belt, Water Pump & Alternator
56504459 AR Seal, Front Crankshaft

SPARE PARTS - GAS/LP (MANUAL DUMP) MACHINES

BROOM & HOPPER COMPONENTS

7-25-08052 1 Flap, Broom Chamber Front
7-25-08051 1 Flap, Broom Chamber Upper
7-25-08050 4 Flap, Hopper Lip
SQUEEGEE COMPONENTS
56514860 1 Kit, Rear Skirt, Squeegee
56514859 1 Kit, Side Skirt, Squeegee
FILTERS
7-24-04032 1 Hydraulic Return Filter Element
7-24-04086 1 Engine Air Filter (Safety)
56482029 1 Engine Air Filter (Main)
ENGINE-RELATED COMPONENTS
GM 3.0L Gas/LP Engine
56109023 1 Oil Filter
56305412 1 Fuel Filter (Gasoline)
56305410 1 Filter (Propane)
56109028 1 Belt, Water Pump & Alternator
56504459 AR Seal, Front Crankshaft

FORM NO. 56042525




09-5 SPARE PARTS - DIESEL (VARIABLE DUMP)
7765 127

SPARE PARTS - DIESEL (VARIABLE DUMP) MACHINE

OPTION NO. 0780-621

BROOM & HOPPER COMPONENTS
7-25-08036 1 Flap - Broom Chamber Front

7-25-08032 1 Flap - Broom Chamber
7-25-08034 2 Flap - Broom Chamber Rear Sides
7-25-08033 2 Flap - Broom Door
7-29-00226 4 Gasket - Broom Door
7-25-08068 1 Flap - Hooper Lip
7-68-05019 1 Seal - Outer Door

SQUEEGEE COMPONENTS

56514860 1 Kit, Rear Skirt, Squeegee
56514859 1 Kit, Side Skirt, Squeegee

FILTERS
7-24-04086 1 Engine Air Filter (Safety) NOTE 1
56482029 1 Engine Air Filter (Main) NOTE 1
7-24-04032 1 Hydraulic Return Filter Element
7-24-04046 1 Hopper Panel Filter

NOTE 1: Both filters should be changed at the same time
ENGINE-RELATED COMPONENTS

Mitsubishi S4Q2 Diesel Engine
7-24-04097 1 Oil Filter
7-24-04089 1 Element, Fuel Filter
2-00-05968 1 Belt, Alternator/Fan
56504421 1 Solenoid & Linkage, Shut Down
56504455 A/R  Ring Set, Piston
56504456 A/R  Bushing, Con-Rod

FORM NO. 56042525




I SPARE PARTS - DIESEL (MANUAL DUMP)

128 7765

09-5

SPARE PARTS - DIESEL (MANUAL DUMP) MACHINES

OPTION NO. 0780-625

BROOM & HOPPER COMPONENTS
7-25-08052 1 Flap, Broom Chamber Front
7-25-08051 1 Flap, Broom Chamber Upper
7-25-08050 4 Flap, Hopper Lip

REAR SQUEEGEE COMPONENTS
56514860 1 Kit, Rear Skirt, Squeegee
56514859 1 Kit, Side Skirt, Squeegee

FILTERS
7-24-04086 1 Engine Air Filter (Safety)
56482029 1 Engine Air Filter (Main)
7-24-04032 1 Hydraulic Return Filter Element

ENGINE-RELATED COMPONENTS
Mitsubishi S4Q2 Diesel Engine
7-24-04097 1 Oil Filter
7-24-04089 1 Element, Fuel Filter
2-00-05968 1 Belt, Fan/Alternator
56504421 1 Solenoid & Linkage, Shut Down
56504455 A/R  Ring Set, Piston
56504456 A/R  Bushing, Con-Rod

FORM NO. 56042525




09-5 ENGINE SERVICE PARTS - MITSUBISHI S4Q2 DIESEL

7765 129

Ref.No. Qty Description

56504485
56504486
56504487

Manifold, Exhaust S4Q2
Gasket, Manifold to Head
Gasket, Manifold to Pipe

0775-287 1 Alternator
7-23-00022 1 Fan, S4Q2 Engine
2-00-05968 1 Belt, Alternator/Fan
7-60-05048 1 Water Pump
7-29-00339 1 Gasket, Water Pump
7-24-04097 1 Oil Filter
7-75-03005 4 Glow Plug
7-64-00041 1 Relay, Glow Plug (installed on wire harness)
7-64-00040 1 Relay, Murphy (installed on wire harness)
0769-029 1 Injector
7-56-04071 1 Pipe, Cylinder #1
7-56-04072 1 Pipe, Cylinder #2
7-56-04073 1 Pipe, Cylinder #3
7-56-04074 1 Pipe, Cylinder #4
7-56-04079 1 Pipe, Fuel Leak-Off
7-29-00312 1 Gasket, Thermostat
7-84-08016 1 Thermostat
0775-285 1 Starter
7-29-00338 1 Gasket, Cylinder Head
56504421 1 Solenoid & Linkage, Shut Down
7-24-04089 1 Element, Fuel Filter
7-24-04088 1 Filter, Water Separator
7-82-00052 1 Switch, Water Temperature
7-82-00055 1 Switch, Oil Pressure (for Murphy Shutdown)
1
1
1

FORM NO. 56042525




I CNGINE SERVICE PARTS - GM 3.0 GAS/LP 09-5
130 7765
Ref.No. Qty Description
56109000 1 ECU, 2006 LP Cert 3.0L NOTE 1
56109113 1 ECU, 2007 LP Cert 3.0L NOTE 1
56109001 1 ECU, 2006 Gas Cert 3.0L NOTE 2
56109114 1 ECU, 2007 Gas Certified 3.0L NOTE 2
0795-225 1 Harness, 3.0L LP
0795-228 1 Harness, 3.0L Gas
0795-220 1 Harness, Engine To Machine Interface
0795-226 1 Harness, Fuel Temp Extension
56109002 1 Sensor, Coolant
56109003 1 Sensor, Crankshaft Position
56109004 1 Sensor, TMAP
56109005 1 Sensor, 02 Pre Cat
56109006 1 Switch, Oil Pressure
56504476 1 Sender, Water Temp
8-69-00005 1 Sender, Oil Pressure
56109007 1 Water Pump
56109008 1 Qil Pump
56109009 1 Gasket, Cylinder Head
56109010 1 Gasket, Valve Cover
56109011 1 Gasket, Lifter Cover
56109012 1 Gasket, Intake Manifold
56109013 1 Plate, Drive, SAE 13T B-B
56109014 6 Bolt, Drive Plate
56109015 1 Distributor Assembly (Complete)
56109016 1 Distributor Cap
56109017 1 Distributor Rotor
56109018 1 Ignition Module
56109019 1 Ignition Coil
56109020 1 Coil Wire
56109021 1 Spark Plug Wire Set
56109022 4 Spark Plug
56109023 1 Oil Filter
56109024 1 PCV Valve
56109025 1 Starter
56109026 2 Bolt, Starter
56305867 1 Alternator
56109028 1 Belt, Water Pump & Alternator
56109029 1 Thermostat, 180
56109030 1 Gasket, Thermostat
56109032 1 Gasket, Thermostat Housing

NOTE 1: Use ECU 56109000 for 2006 engine (P/N: 39000558). Use ECU 56109113 for 2007 engine (P/N: 39000653).
NOTE 2: Use ECU 56109001 for 2006 engine (P/N: 39000559). Use ECU 56109114 for 2007 engine (P/N: 39000655).

FORM NO. 56042525




09-5

ENGINE SERVICE PARTS - GM 3.0 GAS/LP (continued)
7765

131

Ref. No.

56504513
56109033
56109034
56109035
56109036
56109040
56109041
56109042
56109043
56109044
56109045
56109046
56109047
7-88-00110
56109048
56109049
56305410
56109050
56109051
56109185
56508791
56109186
56109284
56109187
56504459
56109084
56109085
56504475
56504474

Qty  Description

Engine-Long Block Assy 3.0
Throttle Body, Bosch 40mm
Gasket, Bosch Throttle Body
Mixer, IMPCO Model 100
Gasket, Adapter — Mixer
Adapter, Mixer - Throttle Body
Seal, Mixer Adapter

0-Ring, Mixer Adapter
Electronic Pressure Regulator (EPR)
Sender, LPG Temp - EPR
Fitting Kit - EPR

Isolator, EPR

Hose, Water - EPR

Valve, LP Safety

Connector, Safety Valve
Lock, Safety Valve Connector
Filter, Propane

Fuel Rail Assembly

Fuel Injector

Intake Manifold, GM 3.0L
Intake Gasket

Exhaust Manifold, GM 3.0L
Exhaust Manifold Gasket
Head Bolt

Seal, Front Crankshaft
Engine Service Kit

Engine Service Manual

Hose, Breather Cap

Cap, Oil Fill

ZEAAAA#AAAAAAQAAAANAAAAA;%

X 0

FORM NO. 56042525




I VACHINE HARNESS ROUTING DIAGRAM (GAS/LP/DIESEL)

132 7765

09-5

S0-CT/e-¥90TL

34,26,27,10,21

\
19\

30,29,31,33
7

H
l

«= HIGH
~ - -/ RECOVERY|

[N

\
\
W\
W
Y
f

A\
pum)

Q)

SSINYVH T3NVd
AININNYLSNI NO¥S

SOLUTION
LOW FLOAT

SEE INSTRUMENT

X PANEL
\
X
i N

HORN \ !
. |tHpe f(

6,24,25,36
—

32—

32,34,36 \/

)

; i =0\

i

N 1

\ / ;
,

A Ve
.34 26 20 28 -

\

0078 3INION3
0L LO3NNOD
o YILYVLS
0Ll 103NNOD

6

Rssy auIBug/m sawod

10J08UU0D BjodoMOd  UOSIBPUY  Nid-C.
40108UU00 19 Yoedulo  Nid-b)

¢-56.0 0} Sjo8uu0y

T
O
O
O

1HON
NG
\

‘MS 31LLOYHL

TAPE INDIVIDUALLY

022660 ssauey
ojed 0} S}08UL0D

IHSIENSLIN 0}

SSINYVYH INIONT

[

~ 0O
S

WHEN NOT USED

i

Foot Pedal Prox. Connectors
Wires 12, 55, & 46 = Reverse
Wires 12, 56, & 46 = Forward

INITOSYD
plojuew fong

@
dWnd 13n4

FUEL TANK

“Assy dUIBUT/M SBLIOY,
622-G6.0 0} S108UU0D

(

\

NOTE: THESE (3) WIRES MUST EXIT
MAIN HARNESS IN THE MIDDLE
OF THE OPENING FOR LIGHT

S —

OPTIONS FOR THE REST OF

THE HARNESS TO FIT

FORM NO. 56042525

5 17
30,29,31,33

11

— 28




09-5 MACHINE HARNESS ROUTING DIAGRAM (GAS/LP/DIESEL)
7765 133

ltem Ref.No. Qty Description MACHINE HARNESS ROUTING DIAGRAM (GAS/LP/DIESEL)

1 7-82-00017 Ref.  Switch, Float (Solution Low)
2 7-82-00021 Ref.  Switch, Float (Rec. High)
3 0875-008  Ref.  Battery (Gas/LP Only)
0875-057  Ref.  Battery (Diesel Only)
4 8-09-01083 1 Bushing, Connector (Liquid Tight)
5 2-00-05171 Ref.  Boot, Protective (Red)

6  2-00-00232 Ref.  Screw, 3/8-16 x .75 HHC
7 83209013 Ref.  Hom
8 7-90-07515 Ref.  Cable, Battery (Negative)(Gas/LP)
7-90-07262 Ref.  Cable, Battery (Negative)(Diesel)
9 2-00-04952 1 Boot, Protective (Red)
10  2-00-04937 1 Tie, Cable

1 0795-187 1 Harness, Machine

12 2-00-03060 Ref.  Screw, #10-24 x .25 THMS

13 7-13-07096 33 Clamp, Adjustable

14 7-90-07514 Ref.  Cable, Battery (Positive)(Gas/LP)
7-90-07280 Ref.  Cable, Battery (Positive)(Diesel)

15 0880-705  Ref. Motor, Shaker

16 8-09-01081 1 Bushing, Snap

17 2-00-05173 Ref.  Boot, Protective (Black)

18 8-90-07433 1 Wire Assembly, Hopper (HO - WA)
19 2-00-04551 2 Terminal, .156 Male Bullet

20  2-00-04602 3 Clamp

21 2-00-03061 Ref.  Screw, #10-24 x .50 RHM
22 2-00-04345 30 Ty-Rap

23 2-00-00056 Ref.  Screw, #10-24 x .75 THM
24 2-00-03829  Ref. Lock Washer, 3/8 Int./Ext.

25 2:00-02360 Ref.  Nut, 3/8-16 Hex

26 2-00-00519 5  Lock Washer, #10

27 2-00-00460 Ref.  Flat Washer, #10

28 0875087 1  DiodeAssembly (D2)

29 2:00-00183 2 Screw, 1/4-20x.75 THM

30 2-00-00518 Lock Washer, 1/4 ID Helical Spring
31 2-00-00594 Nut, 1/4-20 Hex

32 8-90-07328 Ref. Cable, Ground

33 2-00-00498 Lock Washer, 1/4 Ext.

34 2-00-00605 Nut, #10-24

35 0795-164 Harness, Hopper

36 2-00-00402 Flat Washer, 3/8

38 2-00-03878 Grommet

[1 56462360 Conn Wr Pk Male 2 W
[ 56462361 Conn.Wr.Pk.2 Way Fe
[ 56409310 Plug, Cavity Wp

FORM NO. 56042525




09-5

HYDRAULIC SCHEMATIC - VARIABLE DUMP

7765

134

HIOAd3S3Y

|

TOHLNOD NIVIA

ANTVA

diANd
AQVITIIXNY B 3AIHA

[ ram

HO1ON

133HM
dv3d

U\

BAVARVA

SHOLONW
HSNYE 9andos

€3 —€3—+3

J

00719
NdNL3d

?Hooo 110

]
g
J

— ]

v | N
E

10
H3ANITAD
X03d
anydos

HOLON
ANNNOVA

33933N0S

5 =

20

—
. o UK

5]

€0
18}
"3ANITAD

»03a
33933N0S

— INTVA
JOHLINOD
HIANITAD

HOLOW
NOO4dd 3dis

FORM NO. 56042525




o
=
=2
(]
-1
<
2
=
<
=
=
—
<
=
L
I
O
n
e
=
mw
(=]
>
=

135

7765

TOHLNOO NIVIA

ANTVA

— (

fﬂg MV Id

FORM NO. 56042525

HIOAY3S3Y
I -
L
>¢<_.__xﬂé:m Nl ﬁ ﬁ 7%@
IFIHM
Hv3ay
sl W “N
A [
L] <
ﬂ i d3ld
> I C
ﬁ 09 e

09-5

SHOLOW
HSNdg gndosS

TTE

J

AHme._ooo 10

v

g [
2 1]

00719
NdN13d

— 1|

4

¥

o]
H3ANITAD
X03d
andos

e

20

A

5]

€0
18}
H3ANITAD

Xo3a
33933N0S

ANTVA
1OHLINOD

HOLOW
NNNOVA
33933N0S

=

H43ANITAD

HOL1OW
nNoo4dd 3dis




136

ELECTRICAL SCHEMATIC (GAS/LP/DIESEL)
7765

09-5

12 voLT . BATTERY

FORM NO. 56042525

—— 15, SQUEEGEE _SW.
—0° o O~ LOWER

<Al
. SHAKER RELAY
, Bl s 1 o7 B SHAKER MOTOR
[ BN {1
30 87
1
CB-2 H-PB HORN
N 9 1 28
2 1
et o Y
R2 +) A
1 || @0
1 L@ ewmon
1 Tgottle mi ® THROTTLE SW. ‘
i
11| 3 © |
! CD)> Not Used i
(1) 1 ® i
o 12 (W® EE= WATER TEMPERATURE SENDER |
i B
| I,
U] (S) : OIL PRESSURE SENDER =
BATT 12 { e )
B el CB-3 G i m
I L 1 ) 1 Z
ST S o : Q. @
I el I cB4 : =
| I 1 2! Z
I Jony—T9 o h2 ‘ HOUR METER POWER m!
| $dccy—es_ o : I
| 1 !
! | ©B5 & S ®  GLowPLUG SW.INPUT T
LK-SW _ | | &l
R 10 i %;
CB-9 '» NN 20 10 ‘ ® START/ CRANK POWER o
: o— ; O
[ I 24 ' © Not Used zZ
i 12 RY sl m LOW LPG SW SIGNAL g
o P4 : Q!
#* O Not Used (@) 3
z 7Y | °
7] R 76 ENGINE. FAULT LIGHT SIGNAL |
o o > L 46
=
F oo e
s 2 55 ) @
o o J 56 * \%\
R S ; R4
@3 =)
46
120G @ 46
)/22\6S) A (GAS ONLY) 34 M?KA (FGS)
HO-SW. HD-SW. SHAKER MOTOR SW. 35 ®/~\* SHAKER MOTOR RELAY 46
B-
1T 0 No) ©  wo S ——— 1N
#-o DUST CONTROL SWw. 37 O_/l/_o DUST CONTROL SOL. () ;
HELD CLOSED  HELD CLOSED 0= ... _OPTION _ L __.:
BY HOPPER BY DOOR MAIN JBROOM _SW. B oo MAIN _BROOM _SOL. (2)
¥ oo SIDE__BROOM SOL. (5)
8B oo SCRUB BRUSHES SOL. (6)
o' c oug ytis oo
CB-7 }20\10} 42 RUB BRUSHE L.
s|LOWER (ON) } \6/ B"RUSH PRESSURE SW.
Z TN\
18 [ N tg,,,,} 46
BRUSH 1211 o0 NORMAL ROTATION BRUSH SOL. (4)
ROTATION | o\ |
sw. |3 } oo REVERSE ROTATION BRUSH _SOL.(3)
46
18 oo SCRUB BRUSH LOCK UP SOL. (9)
18 oo SQUEEGEE LOCK UP_SOL. (10)
RAISE 30 SQUEEGEE FAN MOTOR SOL. (12)
cB-8 (TRW
7 25 SQUEEGEE CYLINDER SOL.(7)

' :

Lﬂ’:m REVERSE 48 =
SL-S(;N 20 \R/\/ SOLUTION LOW LIGHT
10 N
N s
m RH-SW o 41 @_BF_C_O_\LEBY_HLGH LIGHT
7 N




09-5 OPTIONS
7765 137

ltem Ref.No. Qty Description OPTIONS

Factory Installed Option

* 0780-377 1 Back Up Alarm

* 56514864 1 ESP Option

* 0780-443 1 Seat Belt

* 0780-380 1 Fire Extinguisher

* 56514874 1 Overhead Guard

* 0780-378 1 Spray & Vac Wand

* 0780-387 1 Side Broom (for MD Models)

* 0780-382 1 Squeegee Wand

* 0780-109 1 Suspension seat with RH Arm Rest

* 56514878 1 Stainless Steel VD Hopper (in lieu of Standard)

* 56514881 1 Stainless Steel Low Dump Hopper (in lieu of standard)
* 56514880 1 125 Gal Solution & Recovery tanks (Manual Dump models only in lieu of standard)
* 56514879 1 Auxillary LP Tank Mount w/o Tank

* 56514862 1 Dual Feed LP Tanks (w/o auxillary tank)

* 0780-723 1 Extended 4 corner roller bumpers

* 0780-724 1 Bumper Frame Wrap Around (poly)

* 56514869 1 Curb Broom Light

* 0880-406-1 1 Rotating Light Option

* 0880-359-1 1 Flashing Light Option

* 0880-408-1 1 Rotating Light Option (for overhead guard)

* 0880-360-1 1 Flashing Light Option (for overhead guard)

* 56514868 1 Head, Tail and Instrument Lights

* 56514867 1 Head, Tail, Instrument and Brake Lights

* 56514866 1 Head, Talil, Instrument, Brake Lights, Turn Signals and 4-Way Flashers
* 0780-236 1 Recovery Tank Debris Basket

* 0780-381 1 Wet Sweep Bypass (not available on manual dump)
* 0780-710 1 High Torque Drive Wheel Motor (in lieu of standard)
* 0780-726 1 Timed filter shaker

* 0780-728 1 Clogged filter indicator

* 0780-727 1 Hopper High Temp Shutdown

* 0780-729 1 Solution Off in Neutral

* 0780-098 1 Urethane Front Tires

* 0780-711 1 Tire, Rear Wheel Non Marking

* 56109463 1 Wheel-Directional Rear

* 7-85-06008 1 Tire, Rear Wheel (Hvy Duty Option)

* 56504483 1 Tire, Rear Wheel (Directional) TSBUS2008-1006

* = Optional, Not Included

FORM NO. 56042525




09-5

I |  OVERHEAD GUARD OPTION

7765

138

FORM NO. 56042525




09-5 OVERHEAD GUARD OPTION

7765

139

Item

O 00 N O WwWN —

Ref.No. Qty Description OVERHEAD GUARD OPTION

56514874 Overhead Guard Option

56514900 1 Guard (Weldment)

56514901 1 Support (Weldment)

56514902 1 Support-(Weldment)

2-00-00239 12 Screw, 1/2 - 13 x 1.000 HHC
2-00-02352 12 Nut, Hex 1/2 - 13 x .875 x .484
2-00-02312 16 Lock Washer, Helical Spring 1/2 Med
2-00-01444 16 Flat Washer, .750 x .520 x .062
2-00-00240 4 Screw, 1/2 - 13 x 1.250 HHC

FORM NO. 56042525




I s/DE BROOM OPTION - MANUAL DUMP 09-5

140 7765

—
—

E

|
o

20

FORM NO. 56042525




09-5 SIDE BROOM OPTION - MANUAL DUMP
7765 141

ltem  Ref.No. Qty Description SIDE BROOM OPTION (MANUAL DUMP)

0780-387
1 2-00-04210 2 Clamp
2 2-00-00049 2 Screw, 10-24 x .50
3 2-00-00512 2 Lock Washer, 10
4 2-00-00605 2 Nut, Hex 10-24
5 8-21-04030 1 Edging
6 7-10-00029 1 Cable
7 2-00-00585 11 Nut, Hex 5/16-18
8 2-00-00530 11 Lock Washer, Helical Spring 5/16
9 7-08-00705 1 Cable Bracket
10 8-15-01003 1 Collar, 3/4 ID w/setscrew
11 7-09-01134 1 Bushing, 3/8-16 Thd.
12 7-79-00060 1 Lift Cable Strap
13 7-08-00841 1 Bracket Side Broom
14 2-00-00409 5 Flat Washer, 5/16
15 7-03-04154 1 Side Broom Arm
16 7-08-00859 1 Side Broom Bracket

17 2-00-03029
18 0885-061

19 7-25-06038
20 8-08-03107
21 2-00-00447
22 2-00-00518
23 2-00-03537
24 2-00-03564
25  2-00-02310
26 2-00-00232
27 7-18-00215

Screw, 5/16-18 x 1.0 HSFHC
Hydraulic Broom Drive Motor, w/Key
Adapter Flange

Side Broom

Flat Washer 1.25 x .25

Lock Washer, 1/4

Screw, 1/4-28 x 2.0 HHC
Screw, 5/16-18 x 1.0

Lock Washer, Helical Spring 3/8
Screw, 3/8-16 x .75- HHC

Side Broom Label

28 8-82-00044 Switch
29 2-00-04918 Fitting
30 8-33-02216 Hose, ORS-4-Str. Ends
31 2-00-04895 Fitting

32 2-00-00218
33 2-00-05350

Screw, 5/16-18 x 2.0 HHC
Screw, 1/4-28 x .625 HHC

WWMNMNN - A Ol = DN W

FORM NO. 56042525




EES | ROOV OPTIONS

142 7765

09-5

N

/

2\ 7N
‘ P4195a

ltem Ref.No. Qty Description BROOM OPTIONS

1 8-08-03180 1 Proex and Wire

1 8-08-03190 1 Proex

1 8-08-03191 1 Natural Fiber and Wire

1 8-08-03193 1 Nylon

1 8-08-03200 1 Polypro Prolene

1 8-08-03196 1 Nylon, High Density

1 8-08-03198 1 Fiber and Wire, High Density
2 8-08-03107 1 Poly Prolene

2 8-08-03177 1 Nylon

FORM NO. 56042525

1




09-5

BACK-UP ALARM OPTION
7765

143

Item

oS OB W

Ref.No. Qty Description BACK-UP ALARM OPTION
0780-377 Back-Up Alarm Option
2-00-00641 2 Nut-Ins-Fibre .25-20 Zn Pl
2-00-03702 2 Wshr-Fl..625x.281x.063 Stl.Zn

56409232 1 Back-Up Alarm
2-00-00221 2 Scr-Hex 1/4-20 x .75

56409538 2 Terminal Insulator

56409495 1 Wire Assy, Pigtail

FORM NO. 56042525




144 7765

I L/GHTS OPTIONS 09-5 ‘

BACKSIDE OF —___
INST. BANEL

FORM NO. 56042525




09-5 LIGHTS OPTIONS

145

Item

~No OB wWwN -~

1"
12
13
14
16
17
18
19
20
21
22
23
24
25
26

7765

Ref.No. Qty Description LIGHT OPTIONS
56514867 Headlights/Taillights/Brake Lights/Instrument Lights (items 1-26)
56514868 Headlights/Taillights/Instrument Lights (items 1-16, 26)
56514886 2 Bracket, Front Light

56514885 2 Bracket, Rear Light
7-40-05046 1 Light, 12VDC, 55W Headlight
7-08-01174 4 Bracket, Headlight Mount
7-40-05047 2 Taillight
2-00-00049 8 Scw — RHM 10-24 x .50 Zn PI
2-00-01246 8 Nut - #10-24 Elastic Stop Nut
8-40-05030 4 Instrument Light and Lead
2-00-05183 1 Spade Terminal, Female
8-82-00027 1 Light Switch, Push/Pull
2-00-00501 16 Washer - 1/4 Lock Int
2-00-04876 16 Screw, 1/4 - 20 x .500 BHS
2-00-04578 6 Male Bullet Plug
7-90-07229 1 Wire
8-64-00008 1 Circuit Breaker (15 Amp)
8-11-00044 1 Boot
8-11-00015 1 Terminal
8-82-00039 1 Switch-Brake
2-00-00519 2 Lockwasher — 10-24
2-00-00605 2 Nut, 10-24 Hex
2-00-00006 2 Screw, 10-24 Hex
2-00-00512 2 Lockwasher, #10 Int
2-00-00455 2 Washer, Flat, #10
2-00-05261 16 Insert, 1/4-20

FORM NO. 56042525




I L(GHTS & TURN SIGNALS OPTION 09-5

146 7765

WIRING HARNESS

R

MOUNT ON LEFT SIDE
OF STEERING COLUMN

BACKSIDE OF
INST. PANEL

prAL

LD Tourvew "
(BATT TERM)
I

FORM NO. 56042525




09-5 LIGHTS & TURN SIGNALS OPTION
7765 147

ltem  Ref.No. Qty Description LIGHTS & TURN SIGNALS OPTION

56514866 Headlights/Taillights/Instrument Lights/Brake Lights & Turn Signals
1 56514886 2 Bracket, Front Light
2 56514885 2 Bracket, Rear Light
3 7-40-05046 2 Head Light, 12VDC/55W
4 7-08-01174 2 Bracket, Head Light Mount
5 7-40-05047 2 Light, Red Tail/Brake/Turn
6 2-00-00049 20 Screw, 10-24 x .50 RHM
7 2-00-01246 20 Nut, 10-24 Elastic Stop
8 7-40-05048 4 Light, Amber Side Marker
9 8-40-05030 4 Instrument Light and Lead
11 8-82-00027 1 Light Switch, Push/Pull
12 2-00-00501 16 Lock Washer, 1/4 Int.
13 2-00-04876 16 Screw, 1/4 - 20 x .50 BHS
14 2-00-04578 11 Bullet Plug (Male)
16 7-90-07229 1 Wire
20 8-82-00039 1 Switch, Brake
21 2-00-00519 2 Lock Washer, 10-24
22 2-00-00605 2 Nut, Hex MS 1/4 - 20 x .437 x .187
23 2-00-00006 2 Screw, 10-24 Hex
24 2-00-00512 2 Lock Washer, 10 Int.
25 2-00-00455 2 Flat Washer 10
28 8-82-00025 1 Turn Signal Switch
29 2-14-03197 1 Rubber Washer, 1.000 x .187 x .125
30 2-00-05261 16 Insert
32 2-00-05183 1 Spade Terminal, Female

FORM NO. 56042525




I VARNING LIGHTS w/io OVERHEAD GUARD OPTION 09-5
148 7765

WIRING HARNESS TO 0880-359-1

WIRING HARNESS TO
BE ADDED HERE

FORM NO. 56042525




09-5 WARNING LIGHTS w/o OVERHEAD GUARD OPTION

7765 149
Iltem  Ref.No. Qty Description ROTATING LIGHT OPTION
0880-406-1 Rotating Light Option
1 2-00-00241 4 Bolt 1/2-13 X 1-3/4 LG
2 2-00-00405 4 Flat Washer, 1.063 x .531 x .094
3 20001246 2 Nut-10-24 Elastic Stop Nut
4 2-00-02312 4 Washer, 1/2” Lock
5 8-40-05039 1 Warning Light, Amber Revolving
6 56514904 1 Pole, Light
7 56109254 1 Harness, Warning Light
8 56462360 1 Connector, 2-Way

ltem  Ref.No. Qty Description FLASHING LIGHT OPTION

0880-359-1 Flashing Light Option
1 2-00-00241 4 Bolt 1/2-13 X 1-3/4 Lg
2 2-00-00405 4 Flat Washer, 1.063 x .531 x .094
4 2-00-02312 4 Washer, 1/2” Lock
6 56514904 1 Pole, Light
7 56109254 1 Harness, Warning Light
8 56462360 1 Connector, 2-Way
9 8-40-05041 1 Light, Emergency, Amber

FORM NO. 56042525




09-5

WARNING LIGHT for OVERHEAD GUARD OPTION

7765

150

0880-408-1

FORM NO. 56042525




09-5 WARNING LIGHTS for OVERHEAD GUARD OPTION

7765 151
Iltem  Ref.No. Qty Description ROTATING LIGHT OPTION
0880-408-1 Rotating Light Option
1 56002883 4 Scr, Hex SS 1/4-20 x 1.00
2 56009039 1 Scr, Hex Thd Form 10-24 X .50
3 56009096 4 Wsh, FIt .193 X .875 X .060
4 2-00-00548 4 1/4” Lock Washer
5 20001246 5 Nut-10-24 Elastic Stop Nut
6  2-00-03062 3 Screw, 10-24 X 5/8 LG
7 2-00-04602 4 Clamp
8 8-40-05039 1 Warning Light, Amber Revolving
9 56109253 1 Harness, Warning Light
10 56462360 1 Connector, 2-Way
" 56514906 1 Plate, Flasher

ltem  Ref.No. Qty Description FLASHING LIGHT OPTION

0880-360-1 Flashing Light Option

4 2-00-00548 4 1/4” Lock Washer

5 2-00-01246 3 Nut-10-24 Elastic Stop Nut

6 2-00-03062 3 Screw, 10-24 X 5/8 LG

7 2-00-04602 4 Clamp

9 56109253 1 Harness, Warning Light
10 56462360 1 Connector, 2-Way
" 56514906 1 Plate, Flasher
12 56009039 1 Scr, Hex Thd Form 10-24 X .50
13 56009096 4 Wsh, FIt .193 X .875 X .060
14 2-00-00221 4 Bolt-Hex Head, Finished, 1/4-20x3/4 LG
15 8-40-05041 1 Light, Emergency, Amber

FORM NO. 56042525




09-5

CURB LIGHT OPTION

7765

152

0780-725

@ 343

.00

@ .25

FORM NO. 56042525




09-5 CURB LIGHT OPTION

7765 153
ltem  Ref.No. Qty Description CURB LIGHT OPTION
56514869 Curb Light Option
1 8-40-05049 1 Light
2 2-00-04578 1 Male Terminal, .156 (not shown)
3 2-00-01128 1 Butt Splice (not shown)
4 56514898 1 Cover, Light
5  2-00-00081 4 Screw, 1/4-20 x 1.0 Phillips
6  2-00-00641 4 Nut, 1/4-20 Fiber Insert

FORM NO. 56042525




I FIRE EXTINGUISHER OPTION

154 7765

09-5

H25

P4872-3/9704

ltem Ref.No. Qty Description FIRE EXTINGUISHER OPTION

0780-380 Fire Extinguisher Option
1 8-83-04033 1 Fire Extinguisher
2 2-00-00221 4 Screw, 1/4 - 20 x .750 HHC
3 980657 4 Lock Washer, 1/4 Split
4 2-00-00594 4 Nut, Hex 1/4 - 20 x .437 x .218

FORM NO. 56042525

DRIVER'S
COMPARTMENT




09-5 DEBRIS BASKET OPTION

7765 155

DRILL .281 DIAHOLE - 2 PLACES ____
USE PUNCH MARKS FOR LOCATION

4

C0354/9609

ltem Ref.No. Qty Description DEBRIS BASKET OPTION

0780-236 Debris Basket Option
1 7-06-00001 1 Debris Basket
2 7-27-07156 1 Debris Basket Frame
3 2-00-04685 2 Screw, 1/4-20 x .750 HHC
4 2-00-04590 2 Sealing Washer, 1/4
5 2-00-04686 2 Lock Washer, 1/4
6 2-00-04688 2 Nut, Hex 1/4-20
7 3-73-00024 3.75ft. Edging

FORM NO. 56042525




I  SUSPENSION SEAT OPTION

156

7765

09-5

WEIGHT ADJUSTMENT LEVER

BACKREST ADJUSTME

ltem

~ o o=

FORWARD/BACKWARD
ADJUSTMENT LEVER

Ref. No.

0780-109
8-69-00019
2-00-02322
2-00-00644
8-03-04320

FORM NO. 56042525

Qty

O N NN

Description SUSPENSION SEAT OPTION

Suspension Seat Option

Seat without armrests

Lock Washer 5/16

Nut, 5/16-18 Lock

Armrest Kit (Includes both Armrests)




09-5

SEAT BELT OPTION FOR STANDARD SEAT
7765

157

Item

D OB WN -

DETAILED
SEATBELT

Ref. No.

0780-443
56109301
2-00-00241
2-00-00240
2-00-00405
2-00-04936
7-75-01099

ATTTIIIIRRTRRRRNNTNRNNAY]

B

DETAIL SEATBELT
Qty  Description SEAT BELT OPTION FOR STANDARD SEAT

Seat Belt Option for Standard Seat
Seat Belt 60"

Bolt 1/2-13 x 1-3/4 LG

Screw, 1/2-13 x 1.250 HHC

Flat Washer, 1.063 x .531 x .094
Locknut-Elastic, 1/2-13
Spacer-For Idler Pulley

A NN S

FORM NO. 56042525




09-5

ESP OPTION (DETERGENT & SOLUTION TANK)

7765

158

Solution Tank

To Detergent Pump

FORM NO. 56042525




09-5 ESP OPTION (DETERGENT & SOLUTION TANK)

7765 159
Item Ref.No. Qty Description DETERGENT & SOLUTION TANK, ESP OPTION
56514864 ESP Option (Detergent and Solution Tank)
1 7-87-02129 1 Hose
2 2-00-04685 4 1/4-20 X 0.75” Hex Head Screw, Ss
3 2-00-05465 1 Adapter, 1/4 Female X 1/8 Male
4 2-00-05035 1 Fitting, 1/4 Npt X 1/8 Npt,Street Elbow,90
5 2-00-04654 2 Fitting, 1/4 Npt X 3/8 Hose Barb, 90
6 2-00-04515 1 Fitting, 1/4 Npt, Running Tee
7 2-00-05672 1 Fitting, 3/4"Npt Street Elbow, 90, Brass
8 7-25-02038 1 Fitting, 3/4’Nptx3/4"Hose Barb, 90
9 2-00-05346 1 Fitting, Bulkhead ( Detergent Tank)
10 7-25-02080 1 Fitting, Bulkhead (Detergent Float)
1" 2-74-00001 3 Fitting-Plastic
12 7-87-02130 1 Tube-Detergent Feed
13 7-87-02147 1 Tube-Detergent Feed
14 7-13-07084 5 Hose Clamp
15 2-00-03407 1 Hose Clamp- Witteck #10p
16 2-00-04688 4 Nut - 1/4-20 Hex
17 7-81-00187 1 Support, Detergent Tank
18 7-82-00017 2 Switch, Liquid Level
19 7-83-04162 1 Tank, Detergent
20 2-00-04689 4 Washer, 11/16 Od X .260 Id X .050 Thk
21 2-00-04590 2 Washer, Sealing
22 2-00-04687 2 Washer-Lock, 1/4” Helical Spring
23 7-33-02328 1 Hose

FORM NO. 56042525




09-5

ESP OPTION (RECOVERY TANK & DETERGENT PUMP)

7765

160

FORM NO. 56042525




09-5 ESP OPTION (RECOVERY TANK & DETERGENT PUMP)

7765 161
Item Ref.No. Qty Description RECOVERY TANK & DETERGENT PUMP, ESP OPTION
56514864 ESP Option (Recovery Tank & Detergent Pump)
1 7-24-04022 1 Solution Inlet Filter
2 2-95-04268 1 Elbow, Street 3/4 NPT
3 2-00-04736 1 Fitting, 3/4 NPT Connector
4 2-00-05015 2 Sealing Washer
5 2-00-05014 2 O-Ring Seal
6 2-00-05024 1 Wash Flat 2 x 1.06 x .109 ZN
7 2-00-04469 1 Fitting, 90° Elbow
8 2-95-02518 1 Fitting, 3/4 NPT Close Nipple
9 2-00-04608 1 Fitting, 3/4 NPT Coupling
10 2-00-04751 1 Fitting, 90° Swivel Elbow
11 2-00-03407 3 Clamp
12 7-33-02329 1 Hose, Pump to Recovery Tank
13 2-00-01246 6 Nut, 10-24 Hex
14 7-60-05025 1 Pump, ESP
15 2-00-00426 6 Flat Washer
16 2-00-00089 4 Screw, 10-24 x 1.500 RHM
17 7-33-02328 1 Hose, Pump to Solution Tank
18 8-75-01207 2 Spacer
19 7-60-05031 1 Pump, Peristaltic Metering
20 2-00-05056 2 Screw, 10-24 x 2.00 SHC
21 2-00-05412 2 Fitting, Union-Reducer Connector
22 7-87-02147 2 Detergent Feed Tube 18”
23 2-00-05363 1 Hose Clamp
24 2-00-04655 1 Fitting, 90°
25 2-00-03261 1 Grommet
26 2-00-00641 1 Nut, Fiber
27 2-00-03702 2 Washer, Flat
28 2-00-00828 2 Terminal
29 2-00-01490 1 Screw

FORM NO. 56042525




I csP OPTION (INSTRUMENT PANEL) 09-5

162 7765

EXISTING INSTRUMENT INSTRUMENT

PANEL HARNESS

FORM NO. 56042525




09-5 ESP OPTION (INSTRUMENT PANEL)

7765 163
Item Ref.No. Qty Description INSTRUMENT PANEL, ESP OPTION
56514864 ESP Option (Instrument Panel)
1 0795-114 1 ESP Wiring Harness
2 56514865 1 ESP Instrument Panel
3 7-82-00022 1 DPS ON/OFF Switch
4 7-90-07233 1 Wire Assembly, Gr. for Detergent Low & Solution High
5 7-40-05028 2 Light
6 7-39-00021 1 Knob
7 7-18-00136 1 Decal, Detergent Flow
8 2-00-03061 2 Screw, 10-24 x .50
9 2-00-02296 2 Lock Washer, 10 Ext.
1 7-30-05057 1 Guard, Rheostat
12 2-00-00512 2 Lock Washer
13 2-00-01246 2 Nut, Hex 10-24

FORM NO. 56042525




I csP OPTION (WIRING) 09-5

164 7765

DETERGENT

e
/

SOLUTION
RECOVERY TANK

TANK

DL-SW

©
AN

EXISTING b \
SH-S
N
- EEET%ENES 4P HARNESS
! LN HCTION A

RH-SW
6

@ ®

2 i @3 j INSTRUMENT
\ PANEL
f:J BLK 1

wnm

—
(®a)

5 GPM \ DETG.
PUMP PUMP
1 V' RED
LS-
MACHINE ] DM 3
WIRING 15 L~ GND
HARNESS = ‘
REMOVE EXISTING —
TERMINALS 9
SOLUTION
CONTROL
LINKAGE
A 14
Q L
-\Q@
. al AN
\ (10 Jep
\J& ® 3
3 11

FORM NO. 56042525




09-5 ESP OPTION (WIRING)

7765 165
Item Ref.No. Qty Description WIRING, ESP OPTION
56514864 ESP Option (Wiring)
1 0795-114 1 ESP Wiring Harness, Section A
2 0795-114 1 ESP Wiring Harness, Section B
3 8-82-00036 1 LS - DMP Switch
4 56478246 9 Wire Tie
5 2-00-04551 3 Terminal, .156 Male
6 2-00-03418 2 Terminal, .250 FISO Female
7 2-00-03575 2 Carriage Bolt
8 2-00-00407 2 Flat Washer, .562 x .265 x .062
9 8-08-00532 1 Bracket
10 2-00-00426 2 Flat Washer, .500 x .218 x .062
11 2-00-00641 2 Nut-Ins-Fiber 1/4-20 ZN PL
12 56002768 2 Nut, Hex Nyl Loc 10-24
13 2-00-04749 1 Roll Pin .125 x 1.375
14 2-00-03059 2 Screw, 10-24 x .375 THM
15 8-11-00015 2 Terminal, .250 FISO
16 3-61-02014 1 Conduit

FORM NO. 56042525




I TIRE OPTIONS 09-5

166 7765

ltem Ref.No. Qty Description TIRE OPTIONS

1 0780-711 1 Tire, Rear Wheel Non Marking

[ 56109463 1 Wheel-Directional rear

[ 7-85-06008 1 Tire, Rear Wheel (Hvy Duty Option)

[ 56504483 1 Tire, Rear Wheel (Directional) TSBUS2008-1006

2 0780-098 2 Front Tire, Urethane
(7-89-08043 tire)

[ 1= Not Shown

FORM NO. 56042525




09-5

VACUUM WAND OPTION

7765

167

Item

1
2
3
4
5
6
7

Ref. No.

0780-382
7-13-07097
2-00-04312
7-03-00040

634118

639804

638828
7-18-00121

Qty

10

_ A A A

Description VACUUM WAND OPTION

Vacuum Wand Option

Clip

Screw, 10 - 24 x .625 T/C HH
Adapter

Clarke Hose

Clarke 1 1/2” Wand Assembly
14” Squeegee

Decal, Warning

FORM NO. 56042525




I \VET SWEEP BYPASS OPTION

168 7765

09-5

= 15

DUST
CONTROL
SWITCH

SHAKER
MOTOR
SWITCH

16

P4881/9809

FORM NO. 56042525

TO PRESSURE SIDE OF
DUST CONTROL MOTOR

WIRING
HARNES

O 4
/ TO MAIN BROOM —
€S

MOTOR

TO RETURN SIDE OF
DUST CONTROL VALVE

TO NO. 2 PORT MAIN
CONTROL VALVE




09-5 WET SWEEP BYPASS OPTION

7765 169
ltem  Ref.No. Qty Description WET SWEEP BYPASS OPTION
0780-381 Wet Sweep Bypass Option
1 7-88-00038 1 Solenoid Valve (N.O.)
2 2-00-04978 1 ORFS Run Tee, 3/4-16 to 13/16-16
3 8-08-00590 1 Bracket
4 2-00-04924 1 ORFS Run Tee, 3/4-16 to 13/16-16
5  2-00-01980 2 Screw, 1/4 - 20 x 2.500 HHC
6 8-33-02190 1 Hose (Gas)
6 7-33-02205 1 Hose (Diesel)
7 2-00-03702 1 Flat Washer, .625 x .281 x .062
8 2-00-00501 1 Lock Washer, 1/4 Int.
9 2-00-00518 2 Lock Washer, Helical Spring 1/4 Med
10  2-00-00594 2 Nut, Hex 1/4 - 20 x .437 x .218
11 7-15-01031 2 Spacer
12 2-00-05046 1 Fitting, 90° Elbow
13 7-33-02192 Ref.  Hose
14 8-33-02214 Ref.  Hose
15 7-82-00020 1 Switch
16 7-90-07228 1 Wire, Jumper

FORM NO. 56042525




09-5

AUXILIARY LP TANK OPTION

7765

170

FORM NO. 56042525




09-5 AUXILIARY LP TANK OPTION

7765 171
ltem  Ref.No. Qty Description AUXILIARY LP TANK OPTION

56514879 Auxiliary LP Tank Option
1 56514909 1 Plate, Bracket Mounting
2 7-08-00059 1 Bracket, Tank Mounting
3 2-00-00233 4 Bolt, 3/8-16 x 1.0 Fin. Hex Head
4 2-00-00643 4 Nut, 3/8-16 Elastic Lock
5 2-00-00409 4 Flat Washer, .687 x .344 x .062
6 2-00-02708 4 Screw, 5/16-18 x 1.0 Hex Head
7 2-00-00644 4 Nut, Hex, Insert Fiber, 5/16-18

FORM NO. 56042525




I  DUAL FEED LP TANKS OPTION

7765

172

TO SECONDARY
TANK VALVE

K¥TO HYDROSTATIC
RELIEF VALVE

FORM NO. 56042525




09-5 DUAL FEED LP TANKS OPTION
7765 173

ltem Ref.No. Qty Description DUAL FEED LP TANKS OPTION

56514862 Dual Feed LP Tanks Option
1 56002701 4 5/16-18, Hex Nut
2 7-88-00129 1 Valve, Dual Tank Check
3 2-00-00233 4 Bolt-Hex Head, Finished, 3/8-16 X 1.00
4 7-08-00059 1 Bracket, Tank Mounting
5 56369675 1 Coupling, Lp Tank, Acme Rego 7141f
6 8-56-05023 1 Fitting, 45 Flare Elbow, 1/4 Npt
7 2-00-00409 4 Flat Washer, .687 X .344 X .062
8 8-09-01077 1 Grommet
9 7-33-02741 1 Hose, Lp High Pressure 72"
10 7-33-02718 1 Hose, Lp High Pressure, 24”
1 7-33-02719 1 Hose, Lp High Pressure, 28”
12 2-00-00643 4 Locknut-Elastic, 3/8-16
13 56514909 1 Plate, Bracket Mounting
14 2-00-02708 4 Screw, Hex Head, 5/16-18 X 1.00”

FORM NO. 56042525




09-5

SOLUTION OFF IN NEUTRAL OPTION

7765

174

13.00

)

0780-729

.00

@ 283

FORM NO. 56042525




09-5 SOLUTION OFF IN NEUTRAL OPTION

7765 175
ltem  Ref.No. Qty Description SOLUTION OFF IN NEUTRAL OPTION
0780-729 Solution Off In Neutral Option
1 7-08-01334 1 Valve, Bracket
2 7-88-00088 1 Valve, Solution (12VDC)
3 7-33-02443 1 Hose, Solution Tube 1/2" ID x 6.2
4 2-00-03407 2 Clamp, Hose (Witteck 10P)
5 2-00-00183 4 Screw, 1/4-20 Round Head
6 2-00-03702 4 Washer, .625 x .281 x .063
7 2-00-00641 4 Nut, 1/4-20 Fiber Insert

FORM NO. 56042525




I STAINLESS STEEL VARIABLE DUMP HOPPER OPTION 09-5
176 7765
0780-717/10-05
Item Ref.No. Qty Description STAINLESS STEEL VARIABLE DUMP HOPPER OPTION
56514878 Stainless Steel Variable Dump Hopper Option

1 56514907 1 Hopper, Stainless Steel

2 56514908 1 Door, Hopper Dump

3 56514891 1 Clamp, Hopper Flap

4 56514889 1 Strap, Outer Seal

5 56514890 1 Strap, Inner Sea

6 56514892 2 Clamp, Door Side Seal

FORM NO. 56042525




09-5 STAINLESS STEEL MANUAL DUMP HOPPER OPTION
7765
0780-718/10-05
ltem Ref.No. Qty Description STAINLESS STEEL MANUAL DUMP HOPPER OPTION

1
3
5

56514881 Stainless Steel Manual Dump Hopper Option
56514912 1 Hopper, Stainless Steel

7-13-07169-1 4 Clamp, Hopper Flap

7-79-00091-1 4 Strap, Hopper Flap

FORM NO. 56042525




I cXTENDED BUMPERS OPTION

178 7765

FORM NO. 56042525




09-5 EXTENDED BUMPERS OPTION
7765 179

ltem Ref.No. Qty Description EXTENDED BUMPERS OPTION

0780-723 Extended Bumpers Option
1 7-08-01331 2 Bracket, Bumper Mount
2 7-08-01330 2 Bracket, Bumper Mount
3 2-00-04176 8 Flat Washer
4 7-70-05206 4 Shaft, Bumper
5 2-00-00776 8 Cotter Pin (1/8 dia. x 1.5” long)
6 2-00-02312 24 Lock Washer, 1/2
7 2-00-02676 24 Screw, 1/2-13 x 3/4
8 7-66-05009 8 Roller, Bumper

FORM NO. 56042525




I \VRAP-AROUND BUMPERS OPTION
180 7765

09-5

21.50

USE BUMPERS AS TEMPLATE FOR REMAINING SCREW LOCATIONS
DRILL . 187 THRU PILOT HOLE (31 PLACES)

_[2,25

Qi : L | s : 4 : s T s ' 0780-724/10-05

FORM NO. 56042525




09-5 WRAP-AROUND BUMPERS OPTION
7765 181
ltem  Ref.No. Qty Description WRAP-AROUND BUMPERS OPTION
0780-724 Wrap-Around Bumpers Option
1 7-08-07129 2 Bumper, Poly, 5
2 7-08-07126 1 Bumper, Poly, 20"
3 7-08-07125 2 Bumper, Poly, 93.5”
4 7-08-07127 1 Bumper, Poly, 10”
5 7-08-07128 2 Bumper, Poly, 7.5”
6 2-00-00409 31 Flat Washer, .687 x .344 x .062
7 2-00-06556 31 Screw, 1/4-20 x 2.0

FORM NO. 56042525




I HGH TORQUE DRIVE WHEEL MOTOR OPTION 09-5

182 7765

TORQUE TO
710-90 FT-LBS

APPLY NEVER-SIEZE

TORQUE TO 475 FT-LB(DRY)/
3715 FT-LB(LUBRICATED)

~ IN LIEU OF STANDARD
' 0885-051-1 0780-710/10-05

Item Ref.No. Qty Description HIGH TORQUE DRIVE WHEEL MOTOR OPTION
0780-710 High Torque Drive Wheel Motor Option

1 0885-083 1 Motor, Hydraulic Drive
2 2-00-00776 1 Cotter Pin, 1/8 dia. x 1.5" long

FORM NO. 56042525




09-5 HOPPER HIGH TEMP SHUTDOWN OPTION

7765 183

DRILL HOLE TO
MOUNT BRACKET

@ .328 —\/

e

\\‘

ltem Ref.No. Qty Description HOPPER HIGH TEMP SHUTDOWN OPTION

0780-727 Hopper High Temp Shutdown Option
1 8-08-00803 1 Bracket, Thermostat Switch
2 8-82-00056 1 Switch, Thermostat
3 2-00-00232 1 Bolt, 3/8-16 x 3/4 Fin. Hex Head
4 2-95-04182 1 Nut, 3/8-16 Hex Stop
5 2-00-00049 2 Screw, 10-24 x 1/2 RHM
6 2-00-01246 2 Nut, 10-24 Elastic Stop

FORM NO. 56042525







09-5 CLOGGED FILTER INDICATOR OPTION

7765 185
ltem  Ref.No. Qty Description CLOGGED FILTER INDICATOR OPTION
0780-728 Clogged Filter Indicator Option
1 8-63-05014 1 Regulator, Differential Pressure Switch
2 2-00-04518 1 Fitting, 1/8 NPT Barbed End
3 8-24-04075 1 Filter, Vent Plug
4 8-09-01083 1 Connector, Bulkhead
5 7-87-02155 1 Hose
6 2-00-00049 2 Screw, 10-24 x 1/2 RHM
7 2-00-01246 2 Nut, 10-24 Elastic Stop

On Control Panel (not shown):
56305660 1 Light, Red LED Indicator

FORM NO. 56042525




186

125 GALLON SOLUTION & RECOVERY TAN

7765

KS OPTION

OOOOOOOOOOOOOOO




09-5 125 GALLON SOLUTION & RECOVERY TANKS OPTION
7765 187
Item Ref.No. Qty Description 125 GALLON SOLUTION & RECOVERY TANKS OPTION
56514880 125 Gallon Solution & Recovery Tanks Option (Manual Dump Only)
1* 56514911 1 Solution Tank
2 56514919 1 Bracket, Filler
3 56514913 1 Recovery Tank
4< 7-08-01338 1 Support, Debris Basket
5 2-00-04590 3 Washer, Sealing
6 2-00-04685 3 Screw, 1/4-20 x 3/4 SS Hex Head
7 2-00-04687 3 Lock Washer, 1/4 Helical Spring
8 2-00-04688 3 Nut, 1/4-20 Hex

*In lieu of standards 56514775 & 7-83-04168

<Required only if equipped with debris basket (Option 0780-236)

FORM NO. 56042525




09-5

DRILL .500 HOLE FOR S!
IN PANEL (7-52-00083)

POWER SPRAY WAND OPTION

7765

188

FORM NO. 56042525




09-5 POWER SPRAY WAND OPTION

7765 189
ltem  Ref.No. Qty Description POWER SPRAY WAND OPTION
0780-378 Power Spray Wand Option
1 638828 Tool Assembly
2 639804 Wand Assembly
3 0261-029 Hose Assembly
4 2-00-00071 Screw 10-24 X 1.25 Lg
5 2-00-00089 Screw 10-24 X1.5 Lg, RHM
6  2-00-00460 Washer-Flat .438 X .192 X .031
7 2-00-01246 Nut-10-24 Elastic Stop Nut
8 2-00-03499 Switch, Toggle, On-Off
9 2-00-04578 Terminal (.156 Male)

10 2-00-04589
1" 2-00-04626
12 2-00-04655
13 2-00-04808
14 2-00-05201
15 2-00-05206
16 2-00-05207
17 2-00-05913
18 2-74-00059
19 2-95-04388
20 3-61-00193
21 3-71-03025
22 7-03-00040
23 7-13-07139
24 7-13-07140
25 7-13-07225
26 7-18-00217
27 7-33-02306
28 7-50-01002
29 7-60-05022
30 7-88-00058

Fitting- 3/8 to 3/8 90° Street Elbow
Terminal (.156 Female)

Fitting-90° Elbow (Nylon)
Terminal, 8 Spring Spade Tongue, 16-14 Awg
Fitting

Reducer-Male Pipe 1/4 X 1/8
Adapter, 1/4 Hose X 1/8 NPT
Fitting, 3/8” Npt-1/8” NPT Reducer Nipple
Boot

Clamp, Hose

Wire, Red, 16 Awg X 15’

1/2 OD X .375 ID Cobon Tubing
Adapter, 3"OD - 1.5 OD

Clamp, Valve

Clamp, Hose

Clamp, Over-Center Hose, 3"
Decal-Power Wand

Hose-Solution Feed

Spray Nozzle

Pump, Water 12V DC
Valve-Solution 1/4 NPT

31 8-56-05026 45 Street Elbow
32 56003053 Nut, Hex Nyl Loc-Thin 10-32
33 56220055 Plug

34 56462074
35 56462360
36 56459264
37 7-13-07097
38 2-00-04312

Seal, Weatherpack

Shroud, Delphi . W.P. 2 Way
Terminal, Weather Pack, Male
Clip, Tool

Screw, HWH 10-24 x .63

N=PMNMNN-—- 222 O BRAN AN =2 AaANN AN -CNNMNNN 2NN A A

—_
o o

FORM NO. 56042525




I  TIMED FILTER SHAKER OPTION

190

7765

09-5

Item Ref. No.

0780-726
8-64-05011
2-00-04897
2-00-00426
2-00-01246

SN -

FORM NO. 56042525

Qty

NN —

—2.195

@ . 250 (2X)

Description TIMED FILTER SHAKER OPTION

Timed Filter Shaker Option
Timer

Screw, 10-24 x 1.25 long

Flat Washer, .500 x .219 x .063
Nut, 10-24 Elastic Stop




09-5 BROOM SELECTOR GUIDE

7765 191

Main Broom: PN8-08-03180 Proex & Wire (STD.) (8 Double Rows) 8 Double Row
This broom has a mor ressive cleaning action, used to "
T broom s & T aggescie deanig Length... 50 (127 em)
PN8-08-03193 Nylon (Optional) (8 Double Rows) Diameter-.............. 14” (35.5 cm)
General purpose broom that can be used for all types of
light soil. High wear material so uneven surfaces do not
cause excessive wear. Nylon has a high heat deflection
temperature, is chemical resistant and will absorb water in
wet conditions. Truly a general purpose broom.
PN8-08-03190 Proex (Optional) (8 Double Rows)
Synthetic fiber made of polypropylene designed to pick up
paper, gravel, sand and other lighter less bulky litter.

PN8-08-03198 High Density Fibre/Wire (Optional)

Fiber and wire bristles offer dust control from the natural veg-
etable fibers and a light cutting action from the crinkle wire.
Designed for applications with fine dust and light compacted
soilage.

PN8-08-03196 High Density Nylon (Optional)

PN8-08-03200 Polypropylene (Optional) (8 Double Row)

Side Broom: PN8-08-03107 Polypropylene (STD. on Variable Dump)
The side broom function is to sweep the dirt and debris
away from the curb, wall, pallet, etc. into the path of the
main broom.

PN8-08-03177 Nylon (Optional)

Diameter................ 24” (60.9 cm)

FORM NO. 56042525




I  ©RUSH SELECTOR GUIDE 09-5

192 7765

We provide brushes and pad holders that will give you the best possible performance between machine and floor. Following are descriptions of the
materials and their applications when used on the CR .

SuperGrit: The most aggressive grit filament available. Used primarily on concrete floors in factories to remove heavy built up soil-
age. The color of the filament is orange with bristle diameter of .070 and grit size of 46.
Clean Grit: The most widely used grit filament. Ideal for concrete or sealed concrete surfaces. The color of the filament is blue with

a bristle diameter of .050 and a grit size of 80.

Soft and Black Nylon: Resistant to many chemicals. Do not use with acids. Soft nylon is used for light cleaning and Black nylon is used where
a more aggressive brush is required combined with a long life. Soft nylon is white and blacknylon is black.

Polypropylene: Used for general purpose scrubbing of most hard surfaces. Commonly offered in .040” diameter bristles. Color is
black.
Straight Wire: Used when scrubbing floors with impacted build up. A grit brush may be a better alternative.
2

ltem  Ref.No. Qty Description BRUSH OPTIONS

P4195d

Disc Brushes: 18” one piece disc brushes & pad drivers (3 req.) S
1 7-08-03170-1 3 Black Nylon Brush
1 7-08-03172-1 3 Polyprolene (.040) ‘\ 2
1 7-08-03269 3 Clean Grit Brush 6
1 7-08-031731 3 Straight Wire Brush
1 7-08-03205-1 3 Super Grit (60/45/25) Brown
1 7-08-03262-1 3 Soft Nylon Brush
Sectional Brushes:
3 0760-284 3 Brush Plate Attachments

4 2-00-04221 6 Pin, Spring

Plastic Back: (18 req. per machine. Must also order 3 Brush Plates)
5 7-08-03207 18 Super Grit Top View
7-08-03193 18 Straight Wire
7-08-03194 18 Nylon (Black)
7-08-03248 18 Soft Nylon
7-08-03196 18  Polyprolene/Amerfil (.040) 9
7-08-03197 18 Amergrit
2-00-02706 6 Screw, 1/4 - 20 x 1.0 HHM
2-00-00518 6 Washer, Helical Spring 1/4 Med
2-00-00594 6 Nut, Hex 1/4 - 20 x .437 x .218

o N O OrOorOo1 ot

Pad Driver Assembly: 0772-074

Individual service pieces which can be ordered separately include:
2 7-45-05026 Lug (2 required)
9 7-70-00098 Center-Lok IlI

FORM NO. 56042525













Nilfisk
Advance

setting standards

Nilfisk-Advance, Inc.
14600 21st Avenue North
Plymouth, MN 55447-3408
www.nilfisk-advance.com
Phone: 800-989-2235
Fax: 800-989-6566
©2009 Nilfisk-Advance, Inc.



